samonis. FCC RADIO TEST REPORT Report No. : FR912813B
TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
_ A
Nss | Nanr
2.1 2.8
. . . j=1 | k=1 _
DirectionalGain =10-log
N o7

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

Gy /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.

The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 1.80 0.40 4.14 4.14 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR912813B

4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. Apr. 10, 2019~ Conducted
Power Meter Anritsu ML2495A 1132003 N/A Aug. 16, 2018 Aug. 15, 2019
May 03, 2019 (THO5-HY)
. 300MHz~40GH Apr. 10, 2019~ Conducted
Power Sensor Anritsu MA2411B 1126017 Aug. 16, 2018 Aug. 15, 2019
z May 03, 2019 (THO5-HY)
. Rohde & Apr. 10, 2019~ Conducted
Signal Analyzer FSV40 101756 40GHz Dec. 18, 2018 Dec. 17, 2019
Schwarz May 03, 2019 (THO5-HY)
Switch Box & RF EC120838 Apr. 10, 2019~ Conducted
Burgeon ETF-058 N/A Mar. 27, 2019 Mar. 26, 2020
Cable 2 May 03, 2019 (THO5-HY)
. Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A Feb. 27, 2019 N/A
(CO05-HY)
. Rohde & Conduction
EMI Test Receiver ESR3 102388 | 9KHz~3.6GHz | Nov. 12, 2018 | Feb. 27, 2019 | Nov. 11, 2019
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100080 | 9kHz~30MHz [ Nov. 14, 2018 | Feb. 27, 2019 | Nov. 13, 2019
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 09, 2018 | Feb. 27, 2019 | Nov. 08, 2019
Schwarz (CO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Feb. 27, 2019 N/A
Schwarz V10.30 (CO05-HY)
HUBER + Conduction
RF Cable RG 214/U 1358175 | 9kHz~30MHz | Sep. 14, 2018 | Feb. 27, 2019 | Sep. 13, 2019
SUHNER (CO05-HY)
- SCHWARZBE |VTSD 9561-F| 9561-F Conduction
Pulse Limiter 9kHz-200MHz | Nov. 08, 2018 | Feb. 27, 2019 | Nov. 07, 2019
CK N N00373 (CO05-HY)
Rohde & Feb. 04, 2019~ Radiation
Loop Antenna HFH2-22 100315 | 9 kHz~30 MHz | Nov. 23, 2017 Nov. 22, 2019
Schwarz May 01, 2019 (03CH16-HY)
CBL6111D&0 o
. Feb. 04, 2019~ Radiation
Bilog Antenna TESEQ 0802N1DO1N-| 47020&06 | 30MHz to 1GHz | Oct. 13, 2018 Oct. 12, 2019
06 May 01, 2019 (03CH16-HY)
SCHWARZBE 9120D-152 Feb. 04, 2019~ Radiation
Horn Antenna BBHA 9120 D 1G~18GHz Sep. 07, 2018 Sep. 06, 2019
CK 2 May 01, 2019 (03CH16-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Feb. 04, 2019~ Radiation
BBHA 9170 18GHz ~ 40GHz| May 08, 2018 May 07, 2019
Antenna CK 576 May 01, 2019 (03CH16-HY)
. . N9038A |MY572901 Feb. 04, 2019~ Radiation
EMI Test Receiver Keysight 3Hz~26.5GHz | Nov. 29, 2018 Nov. 28, 2019
(MXE) 11 May 01, 2019 (03CH16-HY)
Spectrum ) MY534701 Feb. 04, 2019~ Radiation
Agilent N9010A 10Hz~44GHz | Apr. 17, 2018 Apr. 16, 2019
Analyzer 18 Apr. 14, 2019 (03CH16-HY)
Spectrum ) MY534701 Apr. 26, 2019 ~ Radiation
Agilent N9010A 10Hz~44GHz | Apr. 18, 2019 Apr. 17, 2020
Analyzer 18 May 01, 2019 (03CH16-HY)
. Feb. 04, 2019~ Radiation
Amplifier SONOMA 310N 371607 |[9kHz~1000MHz| Oct. 02, 2018 Oct. 01, 2019
May 01, 2019 (03CH16-HY)
- JPA0118-55-3|171000180 Feb. 04, 2019~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 16, 2018 Apr. 15, 2019
03 0054001 Apr. 14, 2019 (03CH16-HY)
. JPA0118-55-3|171000180 Apr. 26, 2019 ~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 25, 2019 Apr. 24, 2020
03 0054001 May 01, 2019 (03CH16-HY)
. . MY532702 Feb. 04, 2019~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Dec. 12, 2018 Dec. 11, 2019
64 May 01, 2019 (03CH16-HY)
18GHz~40GHz, o
. TTA1840-35- Feb. 04, 2019~ Radiation
Amplifier MITEQ 1871923 | VSWR:2.5:1 | Jul. 16, 2018 Jul. 15, 2019
HG May 01, 2019 (03CH16-HY)
max
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR912813B

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
HUBER + SUCOFLEX Feb. 04, 2019~ Radiation
RF Cable 0058/126E 30M-18G N/A N/A
SUHNER 126E May 01, 2019 (03CH16-HY)
HUBER + SUCOFLEX [ MY15539/ Feb. 04, 2019~ Radiation
RF Cable 30M-18G N/A N/A
SUHNER 104 4 May 01, 2019 (03CH16-HY)
HUBER + SUCOFLEX [ MY36979/ Feb. 04, 2019~ Radiation
RF Cable 30M~18GHz N/A N/A
SUHNER 104 4 May 01, 2019 (03CH16-HY)
. E3 Feb. 04, 2019~ Radiation
Software Audix RK-001136 N/A N/A N/A
6.2009-8-24 May 01, 2019 (03CH16-HY)
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samonas. FCC RADIO TEST REPORT Report No. : FR912813B

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 220
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.90
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.80

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 3.90
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

<CDD Mode>

Report Number : FR912813B

Test Engineer:

Eason Huang

Temperature:

21~25

°C

Test Date:

2019/04/10~05/03

Relative Humidity:

51~-54

%
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TEST RESULTS DATA

Report Number : FR912813B

6dB and 99% Occupied Bandwidth

2.4GHz Band
Data e, 99% Occupied BW 6dB BW GdB BW _
Mod. Rate NT{ CH. (MH2) (MHz) (MHz) Limit Pass/Fail
(MHz)
Ant 1 Ant 2 Ant 1 Ant 2

11b [(1Mbps| 1 1 2412 9.54 - 6.05 - 0.50 Pass
11b [1Mbps| 1 6 2437 10.04 - 6.53 - 0.50 Pass
11b [(1Mbps| 1 11 2462 10.04 - 6.55 - 0.50 Pass
11g (6Mbps| 1 1 2412 16.93 - 16.32 - 0.50 Pass
11g (6Mbps| 1 6 2437 17.48 - 16.28 - 0.50 Pass
11g (6Mbps| 1 11 2462 16.93 - 16.30 - 0.50 Pass
VHT20[ MCSO| 1 1 2412 18.03 - 17.54 - 0.50 Pass
VHT20[ MCSO| 1 6 2437 18.48 - 17.28 - 0.50 Pass
VHT20|MCSO| 1| 11 | 2462 18.03 - 17.54 - 0.50 Pass
VHT40[ MCSO| 1 3 2422 36.66 - 36.04 - 0.50 Pass
VHT40[ MCSO| 1 6 2437 36.66 - 36.08 - 0.50 Pass
VHT40[ MCSO| 1 9 2452 36.86 - 36.08 - 0.50 Pass
11b [1Mbps| 2 1 2412 9.59 11.89 6.05 5.59 0.50 Pass
11b [1Mbps| 2 6 2437 10.04 10.04 6.05 6.05 0.50 Pass
11b |[1Mbps| 2| 11 | 2462 9.69 9.74 6.07 7.07 0.50 Pass
11g |6Mbps| 2 1 2412 16.88 16.78 16.30 16.34 0.50 Pass
11g (6Mbps| 2 6 2437 17.48 17.08 16.30 16.32 0.50 Pass
11g |[6Mbps| 2| 11 | 2462 16.88 16.88 16.32 16.34 0.50 Pass
VHT20[ MCSO| 2 1 2412 17.08 17.63 15.17 15.58 0.50 Pass
VHT20[ MCSO| 2 6 2437 17.28 17.63 15.17 15.56 0.50 Pass
VHT20[ MCSO| 2 11 2462 17.13 17.58 15.17 15.58 0.50 Pass
VHT40[ MCSO| 2 3 2422 36.46 36.36 35.60 35.13 0.50 Pass
VHT40[ MCSO| 2 6 2437 36.46 36.36 35.17 35.13 0.50 Pass
VHT40[ MCSO| 2 9 2452 36.46 36.36 35.60 35.17 0.50 Pass
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR912813B

2.4GHz Band
Peak PSD DG Pei:‘m'?tSD
Mod. | D2 I\rl oy, | Frea. ElemiEaE — (@Bm/3kH2) | pass/Fail
Rate (MHz)
Ant 1 Ant 2 Wgrgf | ant1 Ant 2 Ant 1 Ant 2
11b |IMbps| 1| 1 | 2412| -2.95 ; ; 1.80 0.40 8.00 8.00 Pass
11b |1Mbps| 1| 6 | 2437 | o028 : : 1.80 0.40 8.00 8.00 Pass
11b |IMbps| 1| 11 | 2462 | 1.57 } } 1.80 0.40 8.00 8.00 Pass
11g |6Mbps| 1| 1 | 2412 | -9.35 - - 1.80 0.40 8.00 8.00 Pass
11g |6Mbps| 1| 6 | 2437 | -3.62 ; ; 1.80 0.40 8.00 8.00 Pass
11g |6Mbps| 1| 11 | 2462 | -9.36 - - 1.80 0.40 8.00 8.00 Pass
VHT20[MCSO| 1| 1 | 2412 | -12.47 ; ; 1.80 0.40 8.00 8.00 Pass
VHT20[MCSO| 1| 6 | 2437 | -4.07 : - 1.80 0.40 8.00 8.00 Pass
VHT20[MCSO| 1| 11 | 2462 | -10.06 ; ; 1.80 0.40 8.00 8.00 Pass
VHT40[MCSO| 1| 3 | 2422 | -15.89 - - 1.80 0.40 8.00 8.00 Pass
VHT40[MCSO| 1| 6 | 2437 | -13.08 ; ; 1.80 0.40 8.00 8.00 Pass
VHT40[MCSO| 1| 9 | 2452 | -13.29 - - 1.80 0.40 8.00 8.00 Pass
11b |IMbps| 2| 1 | 2412 | -3.00 2.19 5.20 414 8.00 Pass
11b |IMbps| 2| 6 | 2437 | -0.04 0.05 3.06 414 8.00 Pass
11b |IMbps| 2| 11 | 2462 | -0.64 121 237 414 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | -11.26 | -1025 | -7.24 414 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -3.85 5.07 20.84 414 8.00 Pass
11g |6Mbps| 2| 11 | 2462 | -11.02 | -1090 | -7.89 414 8.00 Pass
VHT20[MCSO| 2 | 1 | 2412 | -1402 | -10.07 7.06 414 8.00 Pass
VHT20[MCSO| 2| 6 | 2437 | -8.07 6.52 351 414 8.00 Pass
VHT20[MCSO0| 2 | 11 | 2462 | -12.41 -9.56 6.55 414 8.00 Pass
VHT40[MCSO| 2| 3 | 2422 | 2096 | -17.73 | -14.72 414 8.00 Pass
VHT40|MCSO| 2| 6 | 2437 | -17.75 | -1513 | -12.12 414 8.00 Pass
VHT40[MCSO| 2| 9 | 2452 | -19.82 | -17.16 | -14.15 414 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR912813B

2.4GHz Band
Average Conducted EIRP EIRP

Data Freq. Conducted P(_)w_er DG_ Power qugr Pass

Mod. Rate NTY{ CH. (MH2) Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Antl [ Ant2 | SUM | Antl [ Ant2 | Antl | Ant2 | Antl | Ant2 [ Antl | Ant2

11b [1Mbps| 1 1 2412 | 18.50 - 30.00 - 1.80 | 0.40 | 20.30 - 36.00 - Pass
11b |1Mbps| 1 6 2437 | 22.50 - 30.00 - 1.80 | 0.40 | 24.30 - 36.00 - Pass
11b [1Mbps| 1 11 2462 | 22.50 - 30.00 - 1.80 | 0.40 | 24.30 - 36.00 - Pass
11g |6Mbps| 1 1 2412 | 15.70 - 30.00 - 1.80 | 0.40 | 17.50 - 36.00 - Pass
11g |6Mbps| 1 6 2437 | 20.60 - 30.00 - 1.80 | 0.40 | 22.40 - 36.00 - Pass
11g |6Mbps| 1 11 2462 | 15.60 - 30.00 - 1.80 | 0.40 | 17.40 - 36.00 - Pass
HT20 | MCSO| 1 1 2412 | 13.90 - 30.00 - 1.80 | 0.40 | 15.70 - 36.00 - Pass
HT20 | MCSO| 1 6 2437 | 21.50 - 30.00 - 1.80 | 0.40 | 23.30 - 36.00 - Pass
HT20 | MCSO| 1 11 2462 | 15.50 - 30.00 - 1.80 | 0.40 | 17.30 - 36.00 - Pass
HT40 | MCSO| 1 3 2422 | 12.50 - i 30.00 - 1.80 | 0.40 | 14.30 - 36.00 - Pass
HT40 | MCSO| 1 6 2437 | 15.90 - 30.00 - 1.80 | 0.40 | 17.70 - 36.00 - Pass
HT40 | MCSO| 1 9 2452 | 14.80 - 30.00 - 1.80 | 0.40 | 16.60 - 36.00 - Pass
VHT20| MCSO| 1 1 2412 | 14.00 - 30.00 - 1.80 | 0.40 | 15.80 - 36.00 - Pass
VHT20| MCSO| 1 6 2437 | 21.60 - 30.00 - 1.80 | 0.40 | 23.40 - 36.00 - Pass
VHT20| MCSO| 1 11 2462 | 15.60 - 30.00 - 1.80 | 0.40 | 17.40 - 36.00 - Pass
VHT40| MCSO| 1 3 2422 | 12.60 - 30.00 - 1.80 | 0.40 | 14.40 - 36.00 - Pass
VHT40| MCSO| 1 6 2437 | 16.00 - 30.00 - 1.80 | 0.40 | 17.80 - 36.00 - Pass
VHT40| MCSO| 1 9 2452 | 14.90 - 30.00 - 1.80 | 0.40 | 16.70 - 36.00 - Pass
11b |1Mbps| 2 1 2412 | 19.20 | 19.70 | 22.47 30.00 1.80 24.27 36.00 Pass
11b |1Mbps| 2 6 2437 | 22.30 | 22.60 | 25.46 30.00 1.80 27.26 36.00 Pass
11b |1Mbps| 2 11 2462 | 20.50 | 20.70 | 23.61 30.00 1.80 25.41 36.00 Pass
11g |6Mbps| 2 1 2412 | 14.70 | 15.30 | 18.02 30.00 1.80 19.82 36.00 Pass
11g |6Mbps| 2 6 2437 | 21.40 | 20.60 | 24.03 30.00 1.80 25.83 36.00 Pass
11g |6Mbps| 2 11 2462 | 15.40 | 15.10 | 18.26 30.00 1.80 20.06 36.00 Pass
HT20 | MCSO| 2 1 2412 | 12.40 | 12.80 | 15.61 30.00 1.80 17.41 36.00 Pass
HT20 | MCSO| 2 6 2437 | 21.20 | 21.60 | 24.41 30.00 1.80 26.21 36.00 Pass
HT20 | MCSO| 2 11 2462 | 14.00 | 13.80 | 16.91 30.00 1.80 18.71 36.00 Pass
HT40 | MCSO| 2 3 2422 | 11.50 | 11.80 | 14.66 30.00 1.80 16.46 36.00 Pass
HT40 | MCSO| 2 6 2437 | 15.50 | 15.90 | 18.71 30.00 1.80 20.51 36.00 Pass
HT40 | MCSO| 2 9 2452 | 14.10 | 13.60 | 16.87 30.00 1.80 18.67 36.00 Pass
VHT20| MCSO| 2 1 2412 | 12.50 | 13.00 | 15.77 30.00 1.80 17.57 36.00 Pass
VHT20| MCSO| 2 6 2437 | 21.40 | 21.70 | 24.56 30.00 1.80 26.36 36.00 Pass
VHT20| MCSO| 2 11 2462 | 14.10 | 13.90 | 17.01 30.00 1.80 18.81 36.00 Pass
VHT40| MCSO| 2 3 2422 | 11.60 | 11.90 | 14.76 30.00 1.80 16.56 36.00 Pass
VHT40| MCSO| 2 6 2437 | 15.60 | 16.00 | 18.81 30.00 1.80 20.61 36.00 Pass
VHT40| MCSO| 2 9 2452 | 14.20 |1 13.80 | 17.01 30.00 1.80 18.81 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR912813B

<TXBF Mode>

Test Engineer: Eason Huang Temperature: 21~25 °C
Test Date: 2019/04/11~2019/04/15 Relative Humidity: 51~54 %
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR912813B

2.4GHz Band
Data B 99% Occupied BW 6dB BW 6dEf, BW .
Mod. NTY CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant 1 Ant 2 Ant 1 Ant 2
VHT20( MCSO | 2 1 2412 17.88 17.93 17.68 17.76 0.50 Pass
VHT20( MCSO | 2 6 2437 18.18 18.43 17.72 17.68 0.50 Pass
VHT20( MCSO | 2 11 2462 17.88 17.88 17.66 17.70 0.50 Pass
VHT40( MCSO | 2 3 2422 36.46 36.36 35.17 35.17 0.50 Pass
VHT40( MCSO | 2 6 2437 36.46 36.46 35.13 35.13 0.50 Pass
VHT40| MCSO | 2 9 2452 36.56 36.46 35.17 35.17 0.50 Pass
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR912813B

2.4GHz Band

Peak PSD DG PeﬁﬁSD

dBm/3kHz dBi
Mod. | P2 |Nrd cH. | Frea: ( ) (dB) (dBm/3kHz) Pass/Fail

Rate (MHz)
Ant 1 Ant 2 Wgrg‘f 1 Ant1 Ant 2 Ant 1 Ant 2

VHT20{|MCSO0| 2 | 1 | 2412 | -11.88 | -11.76 | -8.75 414 8.00 Pass
VHT20[MCSO| 2| 6 | 2437 | -5.10 3.86 20.85 414 8.00 Pass
VHT20{MCSO0| 2 | 11 | 2462 | -11.19 | -8.58 557 414 8.00 Pass
VHT40[MCSO| 2 | 3 | 2422 | 1751 | 1432 | -11.31 414 8.00 Pass
VHT40[MCSO| 2| 6 | 2437 | -14.16 | -12.11 .10 414 8.00 Pass
VHT40[|MCSO| 2| 9 | 2452 | -15653 | 1263 | -9.62 414 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA
Average Output Power

Report Number : FR912813B

2.4GHz Band
Average Conducted EIRP EIRP
Data Freq. Conducted Pgwgr DG. Power Pgwgr Pass
Mod. | 22 INTH CH. | i Power Limit el (dBm) Limit IFail
(dBm) (dBm) (dBm)
Ant1[Ant2 ]| SUM [ Ant1 [ Ant2 | Ant1 ]| Ant2 | Ant1 [ Ant2 | Ant1 | Ant2
HT20 [Mcso[ 2| 1 [ 2412]16.00]15.70 [ 18.86 30.00 4.14 23.00 36.00 Pass
HT20 [MCSO[ 2| 6 | 2437 |21.00]21.60|24.32 30.00 4.14 28.46 36.00 Pass
HT20 [MCso| 2| 11 | 2462 ] 16.10 [ 15.60 | 18.87 30.00 4.14 23.01 36.00 Pass
HT40 [MCSO[ 2| 3 | 2422]10.30 10.80 | 13.57 30.00 4.14 17.71 36.00 Pass
HT40 [MCsSo| 2| 6 [ 2437 ]13.10]13.90[16.53 30.00 4.14 20.67 36.00 Pass
HT40 [MCSO[ 2| 9 | 2452 ]13.90 ] 14.60 [17.27 30.00 4.14 21.41 36.00 Pass
VHT20[MCSO0| 2| 1 [ 2412 [16.20 [ 15.90 [ 19.06 30.00 4.14 23.20 36.00 Pass
VHT20|MCSO0| 2 | 6 [ 2437 [21.30|21.90 |24.62 30.00 4.14 28.76 36.00 Pass
VHT20[MCSO0| 2| 11 [ 2462 | 16.30 | 15.80 [ 19.07 30.00 4.14 23.21 36.00 Pass
VHT40[MCSO0| 2| 3 [ 2422|1050 | 11.00 [ 13.77 30.00 4.14 17.91 36.00 Pass
VHT40[MCSO0| 2| 6 [ 2437 [13.30 [ 14.00 [ 16.67 30.00 4.14 20.81 36.00 Pass
VHT40[|MCSO0| 2| 9 [ 2452 | 14.10 | 14.70 [ 17.42 30.00 4.14 21.56 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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samonas. FCC RADIO TEST REPORT Report No. : FR912813B

Appendix B. AC Conducted Emission Test Results

Temperature : 25~26C

Test Engineer : [Rick Lin

Relative Humidity : [52~54%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 912813
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 34.86 55.88 21.02 | L1 OFF 19.5
0.152250 53.44 65.88 12.44 | L1 OFF 19.5
0.159000 33.06 55.52 22.46 | L1 OFF 19.5
0.159000 48.07 65.52 1745 | L1 OFF 19.5
0.168000 31.94 55.06 2312 | L1 OFF 19.5
0.168000 47.28 65.06 17.78 | L1 OFF 19.5
0.177000 29.36 54.63 25.27 | L1 OFF 19.5
0.177000 45.38 64.63 19.25 | L1 OFF 19.5
0.188250 30.17 54,11 23.94 | L1 OFF 19.5
0.188250 45.14 64.11 18.97 | L1 OFF 19.5
0.201750 32.11 53.54 2143 | L1 OFF 19.5
0.201750 46.70 63.54 16.84 | L1 OFF 19.5
0.210750 29.92 53.18 23.26 | L1 OFF 19.5
0.210750 44.36 63.18 18.82 | L1 OFF 19.5
0.219750 30.22 52.83 2261 | L1 OFF 19.5
0.219750 43.38 62.83 1945 | L1 OFF 19.5
0.231000 30.59 52.41 21.82 | L1 OFF 19.5
0.231000 45.92 62.41 16.49 | L1 OFF 19.5
0.240000 29.21 52.10 22.89 | L1 OFF 19.5
0.240000 42.70 62.10 19.40 | L1 OFF 19.5
0.255750 28.58 51.57 2299 | L1 OFF 19.5




0.255750 41.55 --- 61.57 20.02 | L1 OFF 19.5
0.273750 --- 27.46 51.00 2354 | L1 OFF 19.5
0.273750 39.92 --- 61.00 21.08 | L1 OFF 19.5
0.287250 --- 26.79 50.60 2381 | L1 OFF 19.5
0.287250 39.32 --- 60.60 21.28 | L1 OFF 19.5
0.300750 --- 26.43 50.22 23.79 | L1 OFF 19.5
0.300750 40.39 --- 60.22 19.83 | L1 OFF 19.5
0.316500 --- 26.08 49.80 23.72 | L1 OFF 19.5
0.316500 37.98 --- 59.80 21.82 | L1 OFF 19.5
0.336750 --- 25.77 49.28 2351 | L1 OFF 19.5
0.336750 36.72 --- 59.28 2256 | L1 OFF 19.5
0.363750 --- 25.14 48.64 2350 | L1 OFF 19.5
0.363750 36.17 --- 58.64 2247 | L1 OFF 19.5
0.393000 --- 24.67 48.00 23.33 | L1 OFF 19.5
0.393000 34.76 --- 58.00 23.24 | L1 OFF 19.5
0.415500 --- 23.95 47.54 23.59 | L1 OFF 19.5
0.415500 33.92 --- 57.54 23.62 | L1 OFF 19.5
0.438000 --- 25.00 47.10 2210 | L1 OFF 19.5
0.438000 34.78 --- 57.10 2232 | L1 OFF 19.5
0.458250 --- 23.67 46.72 23.05 | L1 OFF 19.5
0.458250 32.44 --- 56.72 24.28 | L1 OFF 19.5
0.480750 --- 23.32 46.33 23.01 | L1 OFF 19.5
0.480750 31.16 --- 56.33 2517 | L1 OFF 19.5
0.505500 --- 24.04 46.00 21.96 | L1 OFF 19.5
0.505500 30.70 --- 56.00 2530 | L1 OFF 19.5
0.528000 --- 22.73 46.00 23.27 | L1 OFF 19.5
0.528000 28.87 --- 56.00 2713 | L1 OFF 19.5
0.557250 --- 22.88 46.00 23.12 | L1 OFF 19.5
0.557250 27.51 --- 56.00 2849 | L1 OFF 19.5
0.602250 --- 23.17 46.00 2283 | L1 OFF 19.6
0.602250 29.67 --- 56.00 26.33 | L1 OFF 19.6
0.645000 --- 28.52 46.00 17.48 | L1 OFF 19.6
0.645000 37.14 --- 56.00 18.86 | L1 OFF 19.6
0.692250 --- 22.66 46.00 23.34 | L1 OFF 19.6
0.692250 26.60 --- 56.00 2940 | L1 OFF 19.6
0.719250 --- 22.64 46.00 23.36 | L1 OFF 19.6
0.719250 27.35 --- 56.00 28.65 | L1 OFF 19.6
0.834000 --- 22.55 46.00 2345 | L1 OFF 19.6
0.834000 25.35 --- 56.00 30.65 | L1 OFF 19.6
1.176000 --- 22.42 46.00 23.58 | L1 OFF 19.6
1.176000 23.93 - 56.00 32.07 | L1 OFF 19.6
1.938750 - 22.84 46.00 23.16 | L1 OFF 19.6
1.938750 23.64 - 56.00 3236 | L1 OFF 19.6




EUT Information

Report NO : 912813
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 34.59 55.88 21.29 | N OFF 19.5
0.152250 51.55 65.88 1433 | N OFF 19.5
0.159000 31.50 55.52 24.02 | N OFF 19.5
0.159000 47.39 65.52 18.13 | N OFF 19.5
0.168000 30.46 55.06 24.60 | N OFF 19.5
0.168000 45.61 65.06 1945 | N OFF 19.5
0.177000 28.38 54.63 26.25 | N OFF 19.5
0.177000 44,91 64.63 19.72 | N OFF 19.5
0.186000 29.12 54.21 25.09 | N OFF 19.5
0.186000 44.97 64.21 19.24 | N OFF 19.5
0.195000 28.40 53.82 25.42 | N OFF 19.5
0.195000 44.46 63.82 19.36 | N OFF 19.5
0.204000 30.48 53.45 2297 | N OFF 19.5
0.204000 44.44 63.45 19.01 | N OFF 19.5
0.210750 29.02 53.18 24.16 | N OFF 19.5
0.210750 44.52 63.18 18.66 | N OFF 19.5
0.222000 28.80 52.74 23.94 | N OFF 19.5
0.222000 43.48 62.74 19.26 | N OFF 19.5
0.231000 30.57 52.41 21.84 | N OFF 19.5
0.231000 45.30 62.41 1711 | N OFF 19.5
0.246750 27.39 51.87 2448 | N OFF 19.5




0.246750 42.25 --- 61.87 19.62 | N OFF 19.5
0.264750 --- 26.79 51.28 2449 | N OFF 19.5
0.264750 40.67 --- 61.28 20.61 | N OFF 19.5
0.276000 --- 26.61 50.94 2433 | N OFF 19.5
0.276000 40.63 --- 60.94 20.31 | N OFF 19.5
0.289500 --- 26.24 50.54 2430 | N OFF 19.5
0.289500 39.81 --- 60.54 20.73 | N OFF 19.5
0.305250 --- 27.34 50.10 22.76 | N OFF 19.5
0.305250 40.88 --- 60.10 19.22 | N OFF 19.5
0.321000 --- 26.10 49.68 23.58 | N OFF 19.5
0.321000 38.96 --- 59.68 20.72 | N OFF 19.5
0.336750 --- 25.85 49.28 2343 | N OFF 19.5
0.336750 37.14 --- 59.28 2214 | N OFF 19.5
0.359250 --- 25.34 48.75 2341 | N OFF 19.5
0.359250 37.52 --- 58.75 21.23 | N OFF 19.5
0.375000 --- 25.59 48.39 22.80 | N OFF 19.5
0.375000 37.71 --- 58.39 20.68 | N OFF 19.5
0.395250 --- 25.20 47.95 22.75 | N OFF 19.5
0.395250 36.63 --- 57.95 2132 | N OFF 19.5
0.415500 --- 24.41 47.54 23.13 | N OFF 19.5
0.415500 34.08 --- 57.54 23.46 | N OFF 19.5
0.442500 --- 24.99 47.02 22.03 | N OFF 19.5
0.442500 34.62 --- 57.02 2240 | N OFF 19.5
0.471750 --- 23.54 46.48 2294 | N OFF 19.5
0.471750 33.89 --- 56.48 2259 | N OFF 19.5
0.503250 --- 25.32 46.00 20.68 | N OFF 19.5
0.503250 33.95 --- 56.00 22.05 | N OFF 19.5
0.519000 --- 23.05 46.00 2295 | N OFF 19.5
0.519000 33.75 --- 56.00 2225 | N OFF 19.5
0.575250 --- 26.51 46.00 1949 | N OFF 19.5
0.575250 32.65 --- 56.00 2335 | N OFF 19.5
0.600000 --- 23.27 46.00 22.73 | N OFF 19.6
0.600000 32.09 --- 56.00 2391 | N OFF 19.6
0.645000 --- 31.76 46.00 14.24 | N OFF 19.6
0.645000 38.74 --- 56.00 17.26 | N OFF 19.6
0.789000 --- 22.82 46.00 23.18 | N OFF 19.6
0.789000 29.12 --- 56.00 26.88 | N OFF 19.6
1.144500 --- 22.81 46.00 23.19 | N OFF 19.6
1.144500 26.52 --- 56.00 2948 | N OFF 19.6
1.664250 --- 22.98 46.00 23.02 | N OFF 19.6
1.664250 24.39 - 56.00 3161 | N OFF 19.6
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Appendix C. Radiated Spurious Emission

) o Temperature : 23~25°C
Test Engineer : CR Liao, Austin Li, and Jacky Hung
Relative Humidity : [55~57%
<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.645 59.48 -14.52 74 43.93 27.23 18.31 | 29.99 | 126 19 P H
2388.645 51.15 -2.85 54 35.6 27.23 18.31 | 29.99 | 126 19 A H
* 2412 113 - - 97.36 27.29 18.34 29.99 126 19 P H
* 2412 109.8 - - 94.16 27.29 18.34 | 29.99 | 126 19 A H
H
802.11b
H
CH 01
2386.125 60.71 -13.29 74 45.16 27.23 18.31 29.99 307 239 P \%
2412MHz
2388.96 51.75 -2.25 54 36.2 27.23 18.31 29.99 307 239 A \%
* 2412 114.86 - - 99.22 27.29 18.34 29.99 307 239 P \%
* 2412 111.24 - - 95.6 27.29 18.34 29.99 307 239 A \Y,
\%
Vv
2346.26 56.54 -17.46 74 41.16 27.13 18.25 30 118 18 P H
2357.74 44.25 -9.75 54 28.82 27.16 18.27 30 118 18 A H
* 2437 113.84 - - 98.12 27.35 18.35 29.98 118 18 P H
* 2437 110.75 - - 95.03 27.35 18.35 29.98 118 18 A H
2492.3 56.06 -17.94 74 40.15 27.48 18.39 29.96 118 18 P H
802.11b
2486.98 44.55 -9.45 54 28.67 27.47 18.38 29.97 118 18 A H
CH 06
2327.64 56.4 -17.6 74 41.09 27.09 18.23 30.01 344 240 P \%
2437MHz
2357.88 44.49 -9.51 54 29.06 27.16 18.27 30 344 240 A \%
* 2437 113.99 - - 98.27 27.35 18.35 29.98 344 240 P \%
* 2437 110.88 - - 95.16 27.35 18.35 29.98 344 240 A \%
2492.51 56.47 -17.53 74 40.56 27.48 18.39 29.96 344 240 P \%
2498.6 44.6 -9.4 54 28.67 27.5 18.39 29.96 344 240 A \%
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2462 114.05 - - 98.24 27.41 18.37 | 29.97 | 106 19 P H
2462 110.93 - - 95.12 27.41 18.37 | 29.97 | 106 19 A H
2485.16 65.07 -8.93 74 49.2 27.46 18.38 | 29.97 | 106 19 P H
2484.76 52.22 -1.78 54 36.35 27.46 18.38 | 29.97 | 106 19 A H
H
802.11b
H
CH 11
2462 114.77 - - 98.96 27.41 18.37 | 29.97 | 343 237 P \%
2462MHz
2462 111.58 - - 95.77 27.41 18.37 | 29.97 | 343 237 A \%
2485.64 63.25 -10.75 74 47.37 27.47 18.38 | 29.97 | 343 237 P \Y
2484.88 51.88 -2.12 54 36.01 27.46 18.38 | 29.97 | 343 237 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 43.98 -30.02 74 59.62 32.55 13.92 | 62.11 100 0 P H
14472 54.76 -19.24 74 55.18 41.17 21.29 | 62.88 | 283 82 P H
14472 49.85 -4.15 54 50.27 41.17 21.29 | 62.88 | 283 82 A H
802.11b
H
CHoO1
4874 43.83 -30.17 74 59.47 32.55 13.92 | 62.11 100 0 P \Y
2412MHz
14472 55.2 -18.8 74 55.62 41.17 2129 | 62.88 | 294 90 P \%
14472 51.35 -2.65 54 51.77 41.17 2129 | 62.88 | 294 90 A \Y
\Y
4874 47.62 -26.38 74 63.26 32.55 13.92 | 62.11 100 0 P H
7311 47.26 -26.74 74 57.82 37.24 15.25 | 63.05 | 100 0 P H
17059 54.94 -19.06 74 51.56 42.21 23.43 | 62.26 | 159 204 P H
17059 47.59 -6.41 54 44.21 42.21 2343 | 62.26 | 159 204 A H
802.11b
4874 47.6 -26.4 74 63.24 32.55 1392 | 62.11 100 0 P \Y
CH 06
7311 46.55 -27.45 74 57.11 37.24 15.25 | 63.05 | 100 0 P \Y
2437MHz
12185 53.2 -20.8 74 58.53 38.89 19.31 | 63.53 | 243 90 P \Y
12185 47.27 -6.73 54 52.6 38.89 19.31 | 63.53 | 243 90 A \Y
17059 56.85 -17.15 74 53.47 42.21 2343 | 62.26 | 171 44 P \Y
17059 50.22 -3.78 54 46.84 42.21 2343 | 62.26 | 171 44 A \Y
4924 46.97 -27.03 74 62.43 32.65 14.01 | 62.12 100 0 P H
7386 46.31 -27.69 74 56.82 37.34 15.17 | 63.02 100 0 P H
H
802.11b
H
CH11
4924 47.28 -26.72 74 62.74 32.65 14.01 | 62.12 100 0 P \%
2462MHz
7386 46.11 -27.89 74 56.62 37.34 15.17 | 63.02 100 0 P \Y
12310 53.91 -20.09 74 59.02 38.81 19.44 | 63.36 | 246 93 P \%
12310 47.96 -6.04 54 53.07 38.81 19.44 | 63.36 | 246 93 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2390 64.39 -9.61 74 48.82 27.24 18.32 | 29.99 123 20 P H
2390 51.89 -2.11 54 36.32 27.24 18.32 | 29.99 123 20 A H
* 2412 107.86 - - 92.22 27.29 18.34 | 29.99 123 20 P H
* 2412 99.88 - - 84.24 27.29 18.34 | 29.99 123 20 A H
H

802.11g
H

CHO1

2389.695 64.87 -9.13 74 49.3 27.24 18.32 | 29.99 | 331 240 P \%

2412MHz
2389.8 52.5 -1.5 54 36.93 27.24 18.32 | 29.99 | 331 240 A \%
* 2412 108.99 - - 93.35 27.29 18.34 | 29.99 | 331 240 P \%
* 2412 101.64 - - 86 27.29 18.34 | 29.99 | 331 240 A \%
\%
\%
2389.1 59.36 -14.64 74 43.81 27.23 18.31 | 29.99 116 18 P H
2389.8 47.57 -6.43 54 32 27.24 18.32 | 29.99 116 18 A H
* 2437 114.38 - - 98.66 27.35 18.35 | 29.98 116 18 P H
* 2437 106.7 - - 90.98 27.35 18.35 | 29.98 116 18 A H
24923 57.32 -16.68 74 41.41 27.48 18.39 | 29.96 116 18 P H

802.11g
2483.62 46.8 -7.2 54 30.93 27.46 18.38 | 29.97 116 18 A H

CH 06

2389.38 59.85 -14.15 74 44.3 27.23 18.31 | 29.99 | 312 239 P \%

2437MHz
2389.66 47.24 -6.76 54 31.67 27.24 18.32 | 29.99 | 312 239 A \Y
* 2437 115.39 - - 99.67 27.35 18.35 | 29.98 | 312 239 P \%
* 2437 107.85 - - 92.13 27.35 18.35 | 29.98 | 312 239 A \%
2487.82 57.01 -16.99 74 41.13 27.47 18.38 | 29.97 | 312 239 P \%
2485.02 46.52 -7.48 54 30.65 27.46 18.38 | 29.97 312 239 A \%
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2462 107.57 - - 91.86 27.6 18.37 | 30.26 | 136 9 P H
2462 99.94 - - 84.23 27.6 18.37 | 30.26 | 136 9 A H
2483.52 60.73 -13.27 74 44.94 27.66 18.38 | 30.25 | 136 9 P H
2483.52 50.75 -3.25 54 34.96 27.66 18.38 | 30.25 | 136 9 A H
H
802.11g
H
CH 11
2462 108.13 - - 92.42 27.6 18.37 | 30.26 | 298 251 P \%
2462MHz
2462 100.65 - - 84.94 27.6 18.37 | 30.26 | 298 251 A \%
2483.72 61.09 -12.91 74 45.3 27.66 18.38 | 30.25 | 298 251 P \Y
2483.64 50.8 -3.2 54 35.01 27.66 18.38 | 30.25 | 298 251 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.76 -34.24 74 53.29 31.25 13.76 | 58.54 | 100 0 P H
H
H

802.11g
H

CHO1
4824 39.07 -34.93 74 52.6 31.25 13.76 | 58.54 | 100 0 P \%

2412MHz
\%
\%
\%
4874 45.4 -28.6 74 58.74 31.35 13.84 | 58.53 | 100 0 P H
7311 42.4 -31.6 74 50.08 36.07 15.22 | 58.97 100 0 P H
H

802.11g
H

CH 06
4874 43.68 -30.32 74 57.02 31.35 13.84 | 58.53 | 100 0 P \Y

2437MHz
7311 43.66 -30.34 74 51.34 36.07 15.22 | 58.97 100 0 P \%
\Y
\Y
4924 40.21 -33.79 74 53.36 31.45 13.92 | 58.52 100 0 P H
7386 42.87 -31.13 74 50.34 36.28 15.15 58.9 100 0 P H
H

802.11g
H

CH 11
4924 39.42 -34.58 74 52.57 31.45 13.92 | 58.52 100 0 P \%

2462MHz
7386 42.35 -31.65 74 49.82 36.28 15.15 58.9 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.8 61.04 -12.96 74 45.59 27.41 18.32 30.28 130 12 P H
2389.8 50.97 -3.03 54 35.52 27.41 18.32 | 30.28 | 130 12 A | H
* 2412 105.37 - - 89.84 27.47 18.34 30.28 130 12 P H
* 2412 98.13 - - 82.6 27.47 18.34 30.28 130 12 A H
802.11ac H
VHT20 H
CH 01 2389.695 63.04 |-10.96 74 47.59 27.41 18.32 | 30.28 | 307 | 252 P |V
2412MHz 2389.59 52.95 | -1.05 54 3751 | 27.41 | 1831 | 3028 | 307 | 252 | A | V
* 2412 108.43 - - 92.9 27.47 18.34 | 30.28 | 307 | 252 P |V
* 2412 100.69 - - 85.16 27.47 18.34 | 30.28 | 307 | 252 A |V
\%
\%
2389.52 59.11 -14.89 74 43.56 27.23 18.31 29.99 122 19 P H
2389.94 48.02 -5.98 54 32.45 27.24 18.32 29.99 122 19 A H
* 2437 113.74 - - 98.02 27.35 18.35 29.98 122 19 P H
* 2437 105.83 - - 90.11 27.35 18.35 29.98 122 19 A H
802.11ac 2484.11 59.54 -14.46 74 43.67 27.46 18.38 29.97 122 19 P H
VHT20 2483.76 46.8 -7.2 54 30.93 27.46 18.38 29.97 122 19 A H
CH 06 2378.6 58.62 -15.38 74 43.1 27.21 18.3 29.99 303 240 P \%
2437MHz 2389.8 4855 | -5.45 54 3298 | 2724 | 1832 | 2999 | 303 | 240 | A | V
* 2437 114.96 - - 99.24 27.35 18.35 29.98 303 240 P \%
* 2437 107.38 - - 91.66 27.35 18.35 29.98 303 240 A \%
2486.84 57.15 -16.85 74 41.27 27.47 18.38 29.97 303 240 P \%
2483.83 46.25 -7.75 54 30.38 27.46 18.38 29.97 303 240 A \%
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* 2462 107.35 - - 91.64 27.6 18.37 | 30.26 | 134 19 P H
* 2462 99.68 - - 83.97 27.6 18.37 30.26 134 19 A H
2483.52 63.72 |-10.28 74 47.93 27.66 18.38 | 30.25 | 134 19 P H
2483.64 51.13 -2.87 54 35.34 27.66 18.38 30.25 134 19 A H
802.11ac H
VHT20 H
CH11 * 2462 109.05 - - 93.34 27.6 18.37 30.26 296 251 P \%
2462MHz |« 2462 100.12 - - 84.41 27.6 18.37 | 3026 | 296 | 251 | A | V
2484.2 64.23 -9.77 74 48.44 27.66 18.38 30.25 296 251 P \%
2483.68 51.42 -2.58 54 35.63 27.66 18.38 | 30.25 | 296 | 251 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 41.42 -32.58 74 54.95 31.25 13.76 58.54 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 39.81 -34.19 74 53.34 31.25 13.76 58.54 100 0 P \%
2412MHz v
\%
\%
4874 45.89 -28.11 74 61.53 32.55 13.92 62.11 100 0 P H
7311 47.87 -26.13 74 58.43 37.24 15.25 63.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 47.46 -26.54 74 63.1 32.55 13.92 62.11 100 0 P Vv
2437MHz 7311 46.77 | -27.23 74 57.33 | 37.24 | 1525 | 63.05 | 100 0 P |V
Vv
\%
4924 39.59 -34.41 74 52.74 31.45 13.92 58.52 100 0 P H
7386 42.88 |-31.12 74 50.35 36.28 15.15 58.9 100 0 P H
802.11ac H
VHT20 H
CH11 4924 39.07 -34.93 74 52.22 31.45 13.92 58.52 100 0 P \%
2462MHz 7386 43.01 | -30.99 74 50.48 | 36.28 | 15.15 | 58.9 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
2389.38 60.58 -13.42 74 45.14 27.41 18.31 30.28 131 19 P H
2389.8 51.24 -2.76 54 35.79 27.41 18.32 | 30.28 | 131 19 A | H
* 2422 101.37 - - 85.8 275 18.34 30.27 131 19 P H
* 2422 93.56 - - 77.99 275 18.34 30.27 131 19 A H
802.11ac 2488.66 5755 |-16.45 74 4175 | 2767 | 1838 | 3025 | 131 | 19 P | H
VHT40 2484.46 46.93 -7.07 54 31.14 27.66 18.38 30.25 131 19 A H
CH 03 2387.28 60.21 | -13.79 74 44.77 27.41 18.31 | 30.28 | 239 | 250 P |V
2422MHz 2389.94 51.61 | -2.39 54 36.16 | 27.41 | 1832 | 30.28 | 239 | 250 | A | V
* 2422 102.99 - - 87.42 27.5 18.34 | 30.27 | 239 | 250 P |V
* 2422 94.64 - - 79.07 27.5 18.34 | 30.27 | 239 | 250 AV
2496.71 56.64 -17.36 74 40.81 27.69 18.39 30.25 239 250 P \%
2483.5 46.97 -7.03 54 31.18 27.66 18.38 | 30.25 | 239 | 250 AV
2386.86 62.45 -11.55 74 46.9 27.23 18.31 29.99 124 18 P H
2388.54 51.83 -2.17 54 36.28 27.23 18.31 29.99 124 18 A H
* 2437 105.37 - - 89.65 27.35 18.35 29.98 124 18 P H
* 2437 97.32 - - 81.6 27.35 18.35 29.98 124 18 A H
802.11ac 2485.37 59.96 -14.04 74 44.09 27.46 18.38 29.97 124 18 P H
VHT40 2483.5 50.21 -3.79 54 34.34 27.46 18.38 29.97 124 18 A H
CH 06 2387.98 62.53 -11.47 74 46.98 27.23 18.31 29.99 304 240 P \%
2437MHz 2388.96 5216 | -1.84 54 36.61 | 27.23 | 1831 | 29.99 | 304 | 240 | A | V
* 2437 106.29 - - 90.57 27.35 18.35 29.98 304 240 P \%
* 2437 98.75 - - 83.03 27.35 18.35 29.98 304 240 A \%
2495.38 58.1 -15.9 74 42.18 27.49 18.39 29.96 304 240 P \%
2484.04 48.98 -5.02 54 33.11 27.46 18.38 29.97 304 240 A \%
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2382.66 57.69 |-16.31 74 42.29 27.39 18.3 30.29 | 100 16 P H
2386.3 47.75 -6.25 54 32.32 274 18.31 30.28 100 16 A H
2452 103.74 - - 88.06 27.58 18.36 | 30.26 | 100 16 P H
2452 96.07 - - 80.39 27.58 18.36 30.26 100 16 A H
802.11ac 2484.74 63.76 |-10.24 74 47.97 27.66 18.38 | 30.25 | 100 16 P H
VHT40 2484.88 52.17 -1.83 54 36.38 27.66 18.38 30.25 100 16 A H
CH 09 2383.08 57.73 -16.27 74 42.31 274 18.31 30.29 299 251 P \%
2452MHz 2388.4 48.33 | -5.67 54 3289 | 2741 | 1831 | 3028 | 299 | 251 | A | V
2452 106.54 - - 90.86 27.58 18.36 | 30.26 | 299 | 251 P |V
2452 98.38 - - 82.7 27.58 18.36 | 30.26 | 299 | 251 A |V
2483.9 63.39 -10.61 74 47.6 27.66 18.38 30.25 299 251 P \%
2483.55 52.85 -1.15 54 37.06 27.66 18.38 | 30.25 | 299 | 251 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4844 38.66 -35.34 74 52.11 31.29 13.79 58.53 100 0 P H
7266 42.82 -31.18 74 50.63 35.94 15.26 59.01 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 38.88 -35.12 74 52.33 31.29 13.79 58.53 100 0 P \%
2422MHz 7266 42.74 | -31.26 74 50.55 3594 | 1526 | 59.01 | 100 0 P | V
\%
\%
4874 44.03 -29.97 74 59.67 32.55 13.92 62.11 100 0 P H
7311 47.34 -26.66 74 57.9 37.24 15.25 63.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 43.54 -30.46 74 59.18 32.55 13.92 62.11 100 0 P Vv
2437MHz 7311 46.33 | -27.67 74 56.89 37.24 | 1525 | 63.05 | 100 0 P | V
\
\
4904 39.1 -34.9 74 52.32 31.41 13.89 58.52 100 0 P H
7356 42.78 -31.22 74 50.33 36.2 15.18 58.93 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 38.79 -35.21 74 52.01 31.41 13.89 58.52 100 0 P \%
2452MHz 7356 43.43 | -30.57 74 50.98 36.2 15.18 | 58.93 | 100 0 P | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
187.14 31.98 -11.52 43.5 47.18 15.47 1.68 32.35 - - P H
270.56 34.34 -11.66 46 45 19.39 2.36 32.41 - - P H
526.64 26.38 -19.62 46 30.93 24.61 3.45 32.61 - - P H
624.61 36.87 -9.13 46 39.72 25.85 3.94 32.64 100 0 P H
708.03 29.78 -16.22 46 31.37 26.77 4.16 32.52 - - P H
821.52 30.83 -15.17 46 30.22 28.36 4.48 32.23 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 186.17 28.45 -15.05 43.5 43.67 15.46 1.67 32.35 - - P Vv
LF 270.56 31.76 -14.24 46 42.42 19.39 2.36 3241 - - P \%
492.69 26.54 -19.46 46 31.61 24.23 3.27 32.57 - - P Vv
624.61 36.46 -9.54 46 39.31 25.85 3.94 32.64 | 100 0 P \Y
707.06 30.65 -15.35 46 32.27 26.75 4.15 32.52 - - P \%
899.12 31.74 -14.26 46 29.9 28.99 4.65 31.8 - - P \Y,
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2387.385 58.1 -15.9 74 42.66 27.41 8.39 30.28 | 217 310 P H
2386.965 47.21 -6.79 54 31.77 27.41 8.39 30.28 | 217 310 A H
2412 107.44 - - 91.91 27.47 8.42 30.28 | 217 310 P H
2412 104.21 - - 88.68 27.47 8.42 30.28 | 217 310 A H
H

802.11b
H

CHO1

2387.175 58.44 -15.56 74 43 27.41 8.39 30.28 | 310 248 P \%

2412MHz
2390 47.91 -6.09 54 32.46 27.41 8.4 30.28 | 310 248 A \%
2412 110.83 - - 95.3 27.47 8.42 30.28 | 310 248 P \%
2412 107.58 - - 92.05 27.47 8.42 30.28 | 310 248 A \%
\%
\%
2346.26 56.54 -17.46 74 41.16 27.13 18.25 30 118 18 P H
2357.74 44.25 -9.75 54 28.82 27.16 18.27 30 118 18 A H
* 2437 113.84 - - 98.12 27.35 18.35 | 29.98 118 18 P H
* 2437 110.75 - - 95.03 27.35 18.35 | 29.98 118 18 A H
24923 56.06 -17.94 74 40.15 27.48 18.39 | 29.96 118 18 P H

802.11b
2486.98 44.55 -9.45 54 28.67 27.47 18.38 | 29.97 118 18 A H

CH 06

2327.64 56.4 -17.6 74 41.09 27.09 18.23 | 30.01 | 344 240 P \%

2437MHz
2357.88 44.49 -9.51 54 29.06 27.16 18.27 30 344 240 A \Y
* 2437 113.99 - - 98.27 27.35 18.35 | 29.98 | 344 240 P \%
* 2437 110.88 - - 95.16 27.35 18.35 | 29.98 | 344 240 A \%
249251 56.47 -17.53 74 40.56 27.48 18.39 | 29.96 | 344 240 P \%
2498.6 44.6 -9.4 54 28.67 275 18.39 | 29.96 | 344 240 A \%
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2462 114.05 - - 98.24 27.41 18.37 | 29.97 | 106 19 P H
2462 110.93 - - 95.12 27.41 18.37 | 29.97 | 106 19 A H
2485.16 65.07 -8.93 74 49.2 27.46 18.38 | 29.97 | 106 19 P H
2484.76 52.22 -1.78 54 36.35 27.46 18.38 | 29.97 | 106 19 A H
H
802.11b
H
CH 11
2462 114.77 - - 98.96 27.41 18.37 | 29.97 | 343 237 P \%
2462MHz
2462 111.58 - - 95.77 27.41 18.37 | 29.97 | 343 237 A \%
2485.64 63.25 -10.75 74 47.37 27.47 18.38 | 29.97 | 343 237 P \Y
2484.88 51.88 -2.12 54 36.01 27.46 18.38 | 29.97 | 343 237 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 44.06 -29.94 74 59.87 32.45 13.23 62.1 100 0 P H
14472 54.75 -19.25 74 556.17 41.17 20.59 | 62.88 | 307 128 P H
14472 49.75 -4.25 54 50.17 41.17 20.59 | 62.88 | 307 128 A H
802.11b
H
CHO1
4824 43.73 -30.27 74 59.54 32.45 13.23 62.1 100 0 P \%
2412MHz
14472 55.48 -18.52 74 55.9 41.17 20.59 | 62.88 | 164 100 P \%
14472 51.27 -2.73 54 51.69 41.17 20.59 | 62.88 | 164 100 A \%
\%
4874 47.62 -26.38 74 63.26 32.55 1392 | 62.11 100 0 P H
7311 47.26 -26.74 74 57.82 37.24 15.25 | 63.05 | 100 0 P H
17059 54.94 -19.06 74 51.56 42.21 23.43 | 62.26 | 159 204 P H
802.11b
17059 47.59 -6.41 54 44.21 42.21 2343 | 62.26 | 159 204 A H
CH 06
4874 47.6 -26.4 74 63.24 32.55 1392 | 62.11 100 0 P \Y
2437MHz
7311 46.55 -27.45 74 57.11 37.24 15.25 | 63.05 | 100 0 P \%
12185 53.2 -20.8 74 58.53 38.89 19.31 | 63.53 | 243 90 P \Y
12185 47.27 -6.73 54 52.6 38.89 19.31 | 63.53 | 243 90 A \Y
4924 46.97 -27.03 74 62.43 32.65 14.01 | 62.12 100 0 P H
7386 46.31 -27.69 74 56.82 37.34 15.17 | 63.02 100 0 P H
H
802.11b
H
CH 11
4924 47.28 -26.72 74 62.74 32.65 14.01 | 62.12 100 0 P \%
2462MHz
7386 46.11 -27.89 74 56.62 37.34 15.17 | 63.02 100 0 P \%
12310 53.91 -20.09 74 59.02 38.81 19.44 | 63.36 | 246 93 P \%
12310 47.96 -6.04 54 53.07 38.81 19.44 | 63.36 | 246 93 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2390 64.39 -9.61 74 48.82 27.24 18.32 | 29.99 123 20 P H
2390 51.89 -2.11 54 36.32 27.24 18.32 | 29.99 123 20 A H
* 2412 107.86 - - 92.22 27.29 18.34 | 29.99 123 20 P H
* 2412 99.88 - - 84.24 27.29 18.34 | 29.99 123 20 A H
H

802.11g
H

CHO1

2389.695 64.87 -9.13 74 49.3 27.24 18.32 | 29.99 | 331 240 P \%

2412MHz
2389.8 52.5 -1.5 54 36.93 27.24 18.32 | 29.99 | 331 240 A \%
* 2412 108.99 - - 93.35 27.29 18.34 | 29.99 | 331 240 P \%
* 2412 101.64 - - 86 27.29 18.34 | 29.99 | 331 240 A \%
\%
\%
2389.1 59.36 -14.64 74 43.81 27.23 18.31 | 29.99 116 18 P H
2389.8 47.57 -6.43 54 32 27.24 18.32 | 29.99 116 18 A H
* 2437 114.38 - - 98.66 27.35 18.35 | 29.98 116 18 P H
* 2437 106.7 - - 90.98 27.35 18.35 | 29.98 116 18 A H
24923 57.32 -16.68 74 41.41 27.48 18.39 | 29.96 116 18 P H

802.11g
2483.62 46.8 -7.2 54 30.93 27.46 18.38 | 29.97 116 18 A H

CH 06

2389.38 59.85 -14.15 74 44.3 27.23 18.31 | 29.99 | 312 239 P \%

2437MHz
2389.66 47.24 -6.76 54 31.67 27.24 18.32 | 29.99 | 312 239 A \Y
* 2437 115.39 - - 99.67 27.35 18.35 | 29.98 | 312 239 P \%
* 2437 107.85 - - 92.13 27.35 18.35 | 29.98 | 312 239 A \%
2487.82 57.01 -16.99 74 41.13 27.47 18.38 | 29.97 | 312 239 P \%
2485.02 46.52 -7.48 54 30.65 27.46 18.38 | 29.97 312 239 A \%
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* 2462 106.63 - - 90.92 27.6 8.45 30.26 | 124 | 307 P H
* 2462 99.14 - - 83.43 27.6 8.45 30.26 | 124 | 307 A H
2483.52 59.35 -14.65 74 43.56 27.66 8.46 30.25 | 124 | 307 P H
2483.52 49.53 -4.47 54 33.74 27.66 8.46 30.25 | 124 | 307 A H
H
802.11g
H
CH 11
* 2462 109.17 - - 93.46 27.6 8.45 30.26 | 297 252 P \%
2462MHz
* 2462 101.03 - - 85.32 27.6 8.45 30.26 | 297 252 A \%
2484.4 61.24 -12.76 74 45.45 27.66 8.46 30.25 | 297 252 P \Y
2483.52 50.6 -3.4 54 34.81 27.66 8.46 30.25 | 297 252 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.76 -34.24 74 53.29 31.25 13.76 | 58.54 | 100 0 P H
H
H

802.11g
H

CHO1
4824 39.07 -34.93 74 52.6 31.25 13.76 | 58.54 | 100 0 P \%

2412MHz
\%
\%
\%
4874 45.4 -28.6 74 58.74 31.35 13.84 | 58.53 | 100 0 P H
7311 42.4 -31.6 74 50.08 36.07 15.22 | 58.97 100 0 P H
H

802.11g
H

CH 06
4874 43.68 -30.32 74 57.02 31.35 13.84 | 58.53 | 100 0 P \Y

2437MHz
7311 43.66 -30.34 74 51.34 36.07 15.22 | 58.97 100 0 P \%
\Y
\Y
4924 40.21 -33.79 74 53.36 31.45 13.92 | 58.52 100 0 P H
7386 42.87 -31.13 74 50.34 36.28 15.15 58.9 100 0 P H
H

802.11g
H

CH 11
4924 39.42 -34.58 74 52.57 31.45 13.92 | 58.52 100 0 P \%

2462MHz
7386 42.35 -31.65 74 49.82 36.28 15.15 58.9 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBupV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.8 61.04 -12.96 74 45.59 27.41 18.32 30.28 130 12 P H
2389.8 50.97 -3.03 54 35.52 27.41 18.32 | 30.28 | 130 12 A | H
* 2412 105.37 - - 89.84 27.47 18.34 30.28 130 12 P H
* 2412 98.13 - - 82.6 27.47 18.34 30.28 130 12 A H
802.11ac H
VHT20 H
CH 01 2389.695 63.04 |-10.96 74 47.59 27.41 18.32 | 30.28 | 307 | 252 P |V
2412MHz 2389.59 52.95 | -1.05 54 3751 | 27.41 | 1831 | 3028 | 307 | 252 | A | V
* 2412 108.43 - - 92.9 27.47 18.34 | 30.28 | 307 | 252 P |V
* 2412 100.69 - - 85.16 27.47 18.34 | 30.28 | 307 | 252 A |V
\%
\%
2389.52 59.11 -14.89 74 43.56 27.23 18.31 29.99 122 19 P H
2389.94 48.02 -5.98 54 32.45 27.24 18.32 29.99 122 19 A H
* 2437 113.74 - - 98.02 27.35 18.35 29.98 122 19 P H
* 2437 105.83 - - 90.11 27.35 18.35 29.98 122 19 A H
802.11ac 2484.11 59.54 -14.46 74 43.67 27.46 18.38 29.97 122 19 P H
VHT20 2483.76 46.8 -7.2 54 30.93 27.46 18.38 29.97 122 19 A H
CH 06 2378.6 58.62 -15.38 74 43.1 27.21 18.3 29.99 303 240 P \%
2437MHz 2389.8 4855 | -5.45 54 3298 | 2724 | 1832 | 2999 | 303 | 240 | A | V
* 2437 114.96 - - 99.24 27.35 18.35 29.98 303 240 P \%
* 2437 107.38 - - 91.66 27.35 18.35 29.98 303 240 A \%
2486.84 57.15 -16.85 74 41.27 27.47 18.38 29.97 303 240 P \%
2483.83 46.25 -7.75 54 30.38 27.46 18.38 29.97 303 240 A \%
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* 2462 107.35 - - 91.64 27.6 18.37 | 30.26 | 134 19 P H
* 2462 99.68 - - 83.97 27.6 18.37 30.26 134 19 A H
2483.52 63.72 |-10.28 74 47.93 27.66 18.38 | 30.25 | 134 19 P H
2483.64 51.13 -2.87 54 35.34 27.66 18.38 30.25 134 19 A H
802.11ac H
VHT20 H
CH11 * 2462 109.05 - - 93.34 27.6 18.37 30.26 296 251 P \%
2462MHz |« 2462 100.12 - - 84.41 27.6 18.37 | 3026 | 296 | 251 | A | V
2484.2 64.23 -9.77 74 48.44 27.66 18.38 30.25 296 251 P \%
2483.68 51.42 -2.58 54 35.63 27.66 18.38 | 30.25 | 296 | 251 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 41.42 -32.58 74 54.95 31.25 13.76 58.54 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 39.81 -34.19 74 53.34 31.25 13.76 58.54 100 0 P \%
2412MHz v
\%
\%
4874 45.89 -28.11 74 61.53 32.55 13.92 62.11 100 0 P H
7311 47.87 -26.13 74 58.43 37.24 15.25 63.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 47.46 -26.54 74 63.1 32.55 13.92 62.11 100 0 P Vv
2437MHz 7311 46.77 | -27.23 74 57.33 | 37.24 | 1525 | 63.05 | 100 0 P |V
Vv
\%
4924 39.59 -34.41 74 52.74 31.45 13.92 58.52 100 0 P H
7386 42.88 |-31.12 74 50.35 36.28 15.15 58.9 100 0 P H
802.11ac H
VHT20 H
CH11 4924 39.07 -34.93 74 52.22 31.45 13.92 58.52 100 0 P \%
2462MHz 7386 43.01 | -30.99 74 50.48 | 36.28 | 15.15 | 58.9 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
2389.38 60.58 -13.42 74 45.14 27.41 18.31 30.28 131 19 P H
2389.8 51.24 -2.76 54 35.79 27.41 18.32 | 30.28 | 131 19 A | H
* 2422 101.37 - - 85.8 275 18.34 30.27 131 19 P H
* 2422 93.56 - - 77.99 275 18.34 30.27 131 19 A H
802.11ac 2488.66 5755 |-16.45 74 4175 | 2767 | 1838 | 3025 | 131 | 19 P | H
VHT40 2484.46 46.93 -7.07 54 31.14 27.66 18.38 30.25 131 19 A H
CH 03 2387.28 60.21 | -13.79 74 44.77 27.41 18.31 | 30.28 | 239 | 250 P |V
2422MHz 2389.94 51.61 | -2.39 54 36.16 | 27.41 | 1832 | 30.28 | 239 | 250 | A | V
* 2422 102.99 - - 87.42 27.5 18.34 | 30.27 | 239 | 250 P |V
* 2422 94.64 - - 79.07 27.5 18.34 | 30.27 | 239 | 250 AV
2496.71 56.64 -17.36 74 40.81 27.69 18.39 30.25 239 250 P \%
2483.5 46.97 -7.03 54 31.18 27.66 18.38 | 30.25 | 239 | 250 AV
2386.86 62.45 -11.55 74 46.9 27.23 18.31 29.99 124 18 P H
2388.54 51.83 -2.17 54 36.28 27.23 18.31 29.99 124 18 A H
* 2437 105.37 - - 89.65 27.35 18.35 29.98 124 18 P H
* 2437 97.32 - - 81.6 27.35 18.35 29.98 124 18 A H
802.11ac 2485.37 59.96 -14.04 74 44.09 27.46 18.38 29.97 124 18 P H
VHT40 2483.5 50.21 -3.79 54 34.34 27.46 18.38 29.97 124 18 A H
CH 06 2387.98 62.53 -11.47 74 46.98 27.23 18.31 29.99 304 240 P \%
2437MHz 2388.96 5216 | -1.84 54 36.61 | 27.23 | 1831 | 29.99 | 304 | 240 | A | V
* 2437 106.29 - - 90.57 27.35 18.35 29.98 304 240 P \%
* 2437 98.75 - - 83.03 27.35 18.35 29.98 304 240 A \%
2495.38 58.1 -15.9 74 42.18 27.49 18.39 29.96 304 240 P \%
2484.04 48.98 -5.02 54 33.11 27.46 18.38 29.97 304 240 A \%
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2382.66 57.69 |-16.31 74 42.29 27.39 18.3 30.29 | 100 16 P H
2386.3 47.75 -6.25 54 32.32 274 18.31 30.28 100 16 A H
* 2452 103.74 - - 88.06 27.58 18.36 | 30.26 | 100 16 P H
* 2452 96.07 - - 80.39 27.58 18.36 30.26 100 16 A H
802.11ac 2484.74 63.76 |-10.24 74 47.97 27.66 18.38 | 30.25 | 100 16 P H
VHT40 2484.88 52.17 -1.83 54 36.38 27.66 18.38 30.25 100 16 A H
CH 09 2383.08 57.73 -16.27 74 42.31 274 18.31 30.29 299 251 P \%
2452MHz 2388.4 48.33 | -5.67 54 3289 | 2741 | 1831 | 3028 | 299 | 251 | A | V
* 2452 106.54 - - 90.86 27.58 18.36 | 30.26 | 299 | 251 P |V
* 2452 98.38 - - 82.7 27.58 18.36 | 30.26 | 299 | 251 A |V
2483.9 63.39 -10.61 74 47.6 27.66 18.38 30.25 299 251 P \%
2483.55 52.85 -1.15 54 37.06 27.66 18.38 | 30.25 | 299 | 251 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C24 of C33

FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
4844 38.66 -35.34 74 52.11 31.29 13.79 58.53 100 0 P H
7266 42.82 -31.18 74 50.63 35.94 15.26 59.01 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 38.88 -35.12 74 52.33 31.29 13.79 58.53 100 0 P \%
2422MHz 7266 42.74 | -31.26 74 50.55 3594 | 1526 | 59.01 | 100 0 P | V
\%
\%
4874 44.03 -29.97 74 59.67 32.55 13.92 62.11 100 0 P H
7311 47.34 -26.66 74 57.9 37.24 15.25 63.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 43.54 -30.46 74 59.18 32.55 13.92 62.11 100 0 P Vv
2437MHz 7311 46.33 | -27.67 74 56.89 37.24 | 1525 | 63.05 | 100 0 P | V
\
\
4904 39.1 -34.9 74 52.32 31.41 13.89 58.52 100 0 P H
7356 42.78 -31.22 74 50.33 36.2 15.18 58.93 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 38.79 -35.21 74 52.01 31.41 13.89 58.52 100 0 P \%
2452MHz 7356 43.43 | -30.57 74 50.98 36.2 15.18 | 58.93 | 100 0 P | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C25 of C33

FAX : 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
2388.015 60.09 -13.91 74 44.54 27.23 18.31 29.99 251 0 P H
2390 51 -3 54 35.43 27.24 18.32 29.99 251 0 A H
* 2412 109.7 - - 94.06 27.29 18.34 29.99 251 0 P H
* 2412 98.3 - - 82.66 27.29 18.34 29.99 251 0 A H
802.11ac H
VHT20 H
CHO1 2390 65.14 -8.86 74 49.57 27.24 18.32 29.99 315 273 P \%
2412MHz 2389.8 52.31 | -1.69 54 36.74 | 27.24 | 1832 | 2999 | 315 | 273 | A | V
* 2412 111.68 - - 96.04 27.29 18.34 | 29.99 315 273 P \%
* 2412 100.18 - - 84.54 27.29 18.34 | 29.99 315 273 A \%
\%
\%
2386.58 58.96 -15.04 74 43.41 27.23 18.31 29.99 279 6 P H
2388.82 48.52 -5.48 54 32.97 27.23 18.31 29.99 279 6 A H
* 2437 115.75 - - 100.03 27.35 18.35 29.98 279 6 P H
* 2437 105.75 - - 90.03 27.35 18.35 29.98 279 6 A H
802.11ac 2491.11 57.31 |-16.69 74 4142 | 2748 | 18.38 | 29.97 | 279 6 P | H
VHT20 2486.21 47.76 -6.24 54 31.88 27.47 18.38 29.97 279 6 A H
CH 06 2388.96 58.58 -15.42 74 43.03 27.23 18.31 29.99 268 261 P \%
2437MHz 2389.66 49.36 | -4.64 54 3379 | 2724 | 1832 | 2999 | 268 | 261 | A | V
* 2437 116.84 - - 101.12 27.35 18.35 29.98 268 261 P \%
* 2437 113.95 - - 98.23 27.35 18.35 29.98 268 261 A \%
2485.23 58.53 -15.47 74 42.66 27.46 18.38 29.97 268 261 P \%
2484.74 48.22 -5.78 54 32.35 27.46 18.38 29.97 268 261 A \%
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* 2462 110.52 - - 94.71 27.41 18.37 29.97 270 1 P H
* 2464 98.86 - - 83.05 27.41 18.37 29.97 270 1 A H
2483.76 61.66 |-12.34 74 45.79 27.46 18.38 | 29.97 | 270 1 P H
2483.72 50.97 -3.03 54 35.1 27.46 18.38 29.97 270 1 A H
802.11ac H
VHT20 H
CH11 * 2462 112.43 - - 96.62 27.41 18.37 29.97 261 257 P \%
2462MHz |« 2462 100.37 - - 8456 | 27.41 | 1837 | 2997 | 261 | 257 | A | V
2484.56 61.23 -12.77 74 45.36 27.46 18.38 29.97 261 257 P \%
2483.8 51.35 -2.65 54 35.48 27.46 18.38 | 29.97 | 261 | 257 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 41.45 -32.55 74 53.01 31.25 13.76 56.57 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 37.88 -36.12 74 49.44 31.25 13.76 56.57 100 0 P \%
2412MHz v
\%
\%
4874 48.09 -25.91 74 59.45 31.35 13.84 56.55 100 0 P H
7311 4186 |-32.14 74 46.8 36.07 15.22 | 56.23 | 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 44.71 -29.29 74 56.07 31.35 13.84 56.55 100 0 P \Y,
2437MHz 7311 43.83 |-30.17 74 48.77 | 36.07 | 1522 | 56.23 | 100 0 P |V
Vv
\%
4924 37.45 -36.55 74 48.61 31.45 13.92 56.53 100 0 P H
7386 40.85 |-33.15 74 45.56 36.28 15.15 | 56.14 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 37.41 -36.59 74 48.57 31.45 13.92 56.53 100 0 P \%
2462MHz 7386 41.05 |-32.95 74 4576 | 36.28 | 15.15 | 56.14 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2383.36 61.03 -12.97 74 45.49 27.22 18.31 29.99 106 235 P H
2389.52 51.43 -2.57 54 35.88 27.23 18.31 | 29.99 | 106 | 235 A H
* 2422 105.36 - - 89.69 27.31 18.34 29.98 106 235 P H
* 2422 94.45 - - 78.78 27.31 18.34 29.98 106 235 A H
802.11ac 2488.59 57.6 -16.4 74 4172 | 2747 | 1838 | 2997 | 106 | 235 | P | H
VHT40 2484.53 47.13 -6.87 54 31.26 27.46 18.38 29.97 106 235 A H
CH 03 2389.1 58.81 -15.19 74 43.26 27.23 18.31 | 29.99 | 365 | 279 P |V
2422MHz 2389.52 50.85 -3.15 54 35.3 27.23 18.31 | 29.99 | 365 | 279 A |V
* 2422 103.7 - - 88.03 27.31 18.34 | 29.98 | 365 | 279 P |V
* 2422 93.25 - - 77.58 27.31 18.34 | 29.98 | 365 | 279 A |V
2485.3 57.21 -16.79 74 41.34 27.46 18.38 29.97 365 279 P \%
2493.91 46.67 -7.33 54 30.75 27.49 18.39 | 29.96 | 365 | 279 A |V
2386.3 59.77 -14.23 74 44.22 27.23 18.31 29.99 104 239 P H
2386.72 52 -2 54 36.45 27.23 18.31 29.99 104 239 A H
* 2437 108.16 - - 92.44 27.35 18.35 29.98 104 239 P H
* 2437 96.86 - - 81.14 27.35 18.35 29.98 104 239 A H
802.11ac 2487.47 59.09 -14.91 74 43.21 27.47 18.38 29.97 104 239 P H
VHT40 2485.02 48.85 -5.15 54 32.98 27.46 18.38 29.97 104 239 A H
CH 06 2386.58 57.51 -16.49 74 41.96 27.23 18.31 29.99 356 276 P \%
2437MHz 2389.1 4743 | -6.57 54 31.88 | 27.23 | 1831 | 29.99 | 35 | 276 | A | V
* 2437 107.08 - - 91.36 27.35 18.35 29.98 356 276 P \%
* 2437 96.54 - - 80.82 27.35 18.35 29.98 356 276 A \%
2486.63 57.57 -16.43 74 41.69 27.47 18.38 29.97 356 276 P \%
2484.18 47.29 -6.71 54 31.42 27.46 18.38 29.97 356 276 A \%
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2387.42 56.73 | -17.27 74 41.18 27.23 18.31 | 29.99 | 103 | 273 P H
2387 47.12 -6.88 54 31.57 27.23 18.31 29.99 103 273 A H
2452 105.02 - - 89.25 27.38 18.36 | 29.97 | 103 | 273 P H
2452 94.74 - - 78.97 27.38 18.36 29.97 103 273 A H
802.11ac 2486.98 64.4 -9.6 74 48.52 27.47 18.38 | 29.97 | 103 | 273 P H
VHT40 2484.67 50.89 -3.11 54 35.02 27.46 18.38 29.97 103 273 A H
CH 09 2389.8 56.48 -17.52 74 40.91 27.24 18.32 29.99 400 301 P \%
2452MHz 2387.84 4727 | -6.73 54 31.72 | 2723 | 1831 | 29.99 | 400 | 301 | A | V
2440 105.55 - - 89.82 27.36 18.35 | 29.98 | 400 | 301 P |V
2436 94.87 - - 79.15 27.35 18.35 | 29.98 | 400 | 301 A |V
2484.53 59.99 -14.01 74 44.12 27.46 18.38 29.97 400 301 P \%
2484.53 50.45 -3.55 54 34.58 27.46 18.38 29.97 400 301 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 38.37 -35.63 74 49.85 31.29 13.79 56.56 100 0 P H
7266 41.08 -32.92 74 46.16 35.94 15.26 56.28 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 37.03 -36.97 74 48.51 31.29 13.79 56.56 100 0 P \%
2422MHz 7266 40.78 | -33.22 74 4586 | 35.94 | 15.26 | 56.28 | 100 0 P | V
\%
\%
4874 39.44 -34.56 74 52.78 31.35 13.84 58.53 100 0 P H
7311 41.86 -32.14 74 49.54 36.07 15.22 58.97 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.03 -34.97 74 52.37 31.35 13.84 | 58.53 100 0 P \Y,
2437MHz 7311 41.67 |-32.33 74 49.35 | 36.07 | 15.22 | 58.97 | 100 0 P |V
Vv
\%
4904 38.6 -35.4 74 49.84 31.41 13.89 56.54 100 0 P H
7356 41.52 -32.48 74 46.31 36.2 15.18 56.17 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 37.6 -36.4 74 48.84 31.41 13.89 56.54 100 0 P \%
2452MHz 7356 41.92 | -32.08 74 46.71 36.2 15.18 | 56.17 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

) o Temperature : 23~25°C
Test Engineer : CR Liao, Austin Li, and Jacky Hung
Relative Humidity : [55~57%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1 of D124
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<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

A @Buvim) Date: 2019.03.21 el By Date: 2019.0321
1300 1300
1200 1200 -
110 o~ o
1009 a 100.0]
%00 / s0q)
209 s PERK 74
700 704
500 1 604 4
" - y oot P ik | oy
500 50,0k At
400 40
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Freauency (MHz) Frequency (WHz)
site +03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1912813 Project 912813
Sefting i22 Setting 22
A (6Buvim) Date: 2018.03.21 el (@Buvim) Date: 2019.03.21
1300 1300
1200 1200
10 o) B
1000 1000
900 90
700 1 00|
u e | E——
500 o 50 —F )
S—— T
400 QT
300 s00f
209 200
109 100
510 2520 7540 73560, 23580, 2200, 215 000 00 500 700 1900 2100 2300 200, 2700, 0
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector +Peak
Avg . Project (912813 Project 912813
Setting i22 Setting 22
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1 (¢Buvim) Date: 2019.03.21 evel (Buvim) Date: 2019.03.21
1300 1300
1200 1200 1
1109 ol
1000 1000
900 904
209 800 PERKL74
700 700
1
500 . 60 o
500 !
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 - o) i
1000 1000
900 904
500 a0
700 f 709
609 A e A 54
509 o 504 {
- T —
o[ 400t
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 (¢Buvim) Date: 2019.03.21 evel (Buvim) Date: 2019.03.21
1300 1300
1200 1200
1109 ol
90.0) \ 00|
300 N 80 T
700 - 700
o
500 et 60
+ i
500 0.0kt
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date:2010.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
. /V\ g
900 N 904
500 a0
700 700
500 T 504 e —
U SO Sm———
400 g
309 304
200 200
109 100
07320, a0, 7360, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456 Page Number : D4 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20190321

1300)
1200)
109

100.0| /\A

soof/

800) PEAK_BE 74
709

500 ,\\A‘%wuw
50
109

300
209
109

(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
T s A
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.21

\ AVG_BE_54]

509 TV 1

400)

300

209

109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e, Left blank

Setting 22

TEL : 886-3-327-3456 Page Number : D5 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

1 (¢Buvim) Date: 2019.03.21 evel (Buvim) Date: 2019.03.21
1300 1300
1200 1200
1109 ol
1000 1000
900 \ 904
300 'a N 80 T
oo o 60 / —
500 !
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
104 A o0
900 904
500 a0
700 709
609 e A 54
509 - s0q) R
400 Y e
309 304
200 200
109 100
07320, a0, 2360 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456 Page Number : D6 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 20190321

1300)
1200)

soaf/ \
209 PEAK_BE 74
609 K

500
400)

300
209
109

(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL
T o
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.21

1300)
1200)

10
’/-\/\
1000/

soal!
a0
709
a0l

Y G BE 54
500 IS T
400
300
200
100

TR T zast. Zast. 270, Za0. Zas0. 0
Fraquency (WHz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e, Left blank

Setting 22

TEL : 886-3-327-3456 Page Number : D7 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

A (6Buvim) Date: 2019.03.21 evel (@Buvim) Date: 2019.03.21
1300 1300
1200 1200
tHogp~—ne ol
1000 1000
900 904
09 PEAK_BE 74 80 PERKL74
70 H\“WY‘WWMWM MWy x -
o i 1 o ST e e ey e | e
500 50.0f i
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 1500 1700, 2100 200 2600 2700, 3000
Froquency (Hz) Froquency (MHa)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
1 (@Buvim) Date: 2019.03.21 evel (@BuVim) Date: 2019.03.21
1300 1300
1200 1200
0oLt o)
1000 1000
900 904
500 a0
700 700
609 \/\\,\«J_\ GG 54| e A 54
500 N 500 —N
400 B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 As00. 1700, 2100 200 2600 2700, 3000
Froquency (Hz) i)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D124



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

A (6Buvim) Date:2010.03.21 evel (Buvim) Date: 2019.03.21
1300 1300
1200 1200
toofr— ol
1000 \ 1000
90,0 \ 90.0)
300 o PEARBE 74 80 PERCTA]
700 il 700
ot
500 T L O T 604 it "
500 S0
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 1500 1700, 2100 2300 2500 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
1 (@Buvim) Date: 2010.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
100~ o)
1000 RN 1000
900 - 904
800 \ 80|
700 \f\-\/\J 700
500 60 :
GG 54| A 54
500 N T T 504 e —
400 L
309 304
200 200
109 100
7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project 912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D9 of D124



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

A @Buvim) Date: 2019.03.21 el By Date: 2019.0321
1300 1300
1200 1200
110 o
1000 A/*A 1000
900 90
209 s PERK 74
700 704
e T N FE——
500 s0f
400 40
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Freauency (MHz) Frequency (WHz)
site +03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1912813 Project 912813
Sefting 1165 Setting 165
A (6Buvim) Date: 2018.03.21 el (@Buvim) Date: 2019.03.21
1300 1300
1200 1200
10 o)
1000 — 1000 1
900 90
500 S0
700 700
o0 Lo s0q) s
500 50 — 7% ]
400 B
300 s00f
209 200
109 100
510 2520 7540 73560, 23580, 2200, 215 000 00 500 700 1900 2100 2300 200, 2700, 0
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector +Peak Detector +Peak
Avg . Project (912813 Project 912813
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D10 of D124



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.21 evel (Buvim) Date: 2019.03.21
1300 1300
1200 1200
1109 — ol
1000 1000
900 904
300 80 T
700 T 700
500 i 60| o
500 !
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1165 Setting 165
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
609 e A 54
500 i 504
400 A
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project :912813
Sefting 165 Sefting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D11 of D124



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

A (@BuVim) Date: 2019.03.21 evel (@BuVim) Date: 2019.03.21

oo oo
1o 1nd
s09 s
w09 o |

L j

500 60
[ T S T e SOOI U Vo v
500 50.0fibiisdspnie i
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
1009 r’_"j 1000)
900 { 904
500 a0
700 700
609 e A 54
500 S pm—— 504 = .
400 A
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456 Page Number : D12 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20190321

1300)
1200)

P R
1000)
900
809 PEAK_BE 74
709

a0 e
504
109

300
209
109

(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
T s A
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.21

1300)
1200)
10

1000)
900

s00) S

700 \
600 AVG_BE_54]

500 e

400)

300
209
109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. oes Loizen Left blank

Setting 22

TEL : 886-3-327-3456 Page Number : D13 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 20190321

[T PP RN S

o

evel (@B

Date: 2019.03.21

J

! i

I

B
500) 50,0 b NS
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
1000 ‘\ 1000
900 904
A\
500 L~ a0
700 // 700 )
500 60 :
A 54
509 — 500 e o B ————|
400 e s e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project 912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D14 of D124



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 20190321

1300)
1200)

oy I
1000
500 Wt
a00) %\‘M PEAK BE 7
00

Wi,
600 AT
509
e

300
209
109

430 2440, 250, 2460, 0.
Frequency (Hz)

Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
e T
Peak Detector : Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.21

1300)
1200)
109

1000 T
%00

s00) S

700
600 AVG_BE_54]

500 S 1
400)

300
209
109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. oes Loizen Left Blank

Setting 22

TEL : 886-3-327-3456 Page Number : D15 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No.

: FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

ol ebuvim) Date 20190502 J By bate:2019.05.02
1204
10 1o
100.9| = 100.0/
s0d s0d
e B 74 peAk 7
R y
504 e . 604
504 y
400 100
204 204
10 10d
7 AT AT AT 2476 24 AT TS T TS T AT, 2500 oo a0 w0 Too w0 2io0 w0 a0 zo
e (s Frauency (e}
site 03CHI6-HY site 03CHI6HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
 RBWI000.000KHz VBW-3000.000K+Hz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project Jo12813 project onz813
Setting 1165 Setting 165
1 eBuvim) Date: 20190502 J By bat:2019.05.02
1304 1204
1ol 1o
! I A 100
s0d s0d
o0l 1 AVG BE 600 G 54
500 e e e S S s04) =
40.0| Y e s B
204 y
10d 10
e o e T AT T 150 L R B~ R~
e (s Frauency (Whe)
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
 RBWEI000 000KHz VBW:LO0OKHz SWTiAuto RBWE1000.000KH2 VBW1000KHZ SWT:Auto
Detector :Peak Detector Peak
Avg . Project (912813 Project o12813
Setting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D124



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

ot gy onte 20180502 . oo 20100502
1200
10 o
1009 1000
%00 s0g
e B 74 PEAiCT
Mot |
500 Mt 600
500 509 e
s anq
200 204
100 109
7 T T TR AR T AT AR T TS ST, 20 D L RS R
ecuency ) Freaiency ey
site < 03cHIs HY site 03¢HIS HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWTiAuto REW:1000000KH2 VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project Jo12813 project onz813
Setting 1165 Setting 165
s o) oat 20100502 B oot 2010.05.02
1300 1300
10| o
o0 1000
%00 s0q
s00) ] AVG BE 600 VG54
s04) S R s e — 500 i D e e
s a0q
300
100 109
5o AR AT T AT 5500 oo en T oo Tee 7oz o 7o 3
recuency ) Freaency (ke
Site : 03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
 RBW-I000.000KHz VEWEL.000KHz SWT-Auto REW-1000.000KHz VBW-L000KHz SWT:Auto
Detector :Peak Detector Peak
Avg. Project o183 Project s1eets
Setting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D17 of D124



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

) (@Buvim) Date: 20190430 o1 0B Date: 2019.04.30
1300 1300)
1200| 1200)
1100 og
1000 /WM" 1000)
90| / 900
709l M} 700
e
500 n 60 R e
500 S0t
400 400
300| 300)
200| 20|
100] 1 T 100)
510 2320, 70, 7360 60, 2400, 215 0 300 500 T06 1900 7100 2300 2500 2700, 3000
Frequency (HHz) Frequency (MHz)
site 103CHI6-HY site 03CH16-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Setting :145 Sefting 145
A @Buvim) Date:2013.04.30 2 @Buvim) Date: 2018.04.30
1300 1300)
1200| 1200)
1100 110g
90| X - 900
a0 a0
7o) / 74
o) . el WG 5
S S SO — ——— Eem———
400
300| 300)
200| 200)
100] 100)
510 220 7500, 73560 260, 2400 215 00 00 500 1700 1900 7100 2300 2600 2700, E
Frequency (HHz) Frequency (MHz)
site $03CHI6-HY site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
Avg . Project :912813 Project 912813
Seting :145 Serting 145

TEL : 886-3-327-3456 Page Number : D18 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1 Vertical Fundamental

B Date: 20180430 ) By bate: 20190430
wod| o
1009 1000
%09 w0
i pealc
: 700
o e 609 -
RS PP AP PO
500 509
s and
200 204
109 109
o T D T E oo 7 D R N ™ T T
Freueney () Feduency ()
site 03cHis 1y site o3cHI6HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
. RBW-1000.000KHz VBWA3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector :Peak Detector Peak
Peak Project Lor2813 Project 012813
Setting 1145 Setting 145
— Date: 20150430 ) By bate: 20190430
1309 1500
wod| o
1009 100
%09 /fw %0
s - o0 -
s0q) e S P s0q) e 141
40.0| B s o S
300
204
109 109
o 7 0 7 o ooz T NI S Ta D
Freueney (i) Feduency (i)
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AVG_54 3m 9120D_1522 VERTICAL
{RBW-1000.000KHz VBW:L.000KHZ SWT-Auto RBWA1000000KH? VBW:1000KHZ SWT:Auto
Detector :Peak Detector Peak
Avg . Project (912813 Project o12813
Setting 145 Setting 145
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO6 2437MHz - L

1 Horizontal Fundamental

A (@BuVim) Date: 2019.03.21 evel (@BuVim) Date: 2019.03.21

700 70| } 1
60.0) 1 60.0|
| RS R MMWWM

A
by A

500 Y =L

400 400

300 300

209 200

109 100

3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21

1300 1300

1200 1200

1109 o)
1000 Y 1000]

900 \ 904

500 a0

700 709

500 / 60 W
500 B 504 - —

S SRR VO wes— | RO O F—

400 B

309 304

200 200

109 100

07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813

Sefting :22 Sefting 22
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20190321

1300)
1200)
0.0ttt

. Y

900 s

i
09 W PEAK_BE_74

709

o
s M"“"“wm .

500

400)

300
209
109

(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
T s A
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.21

1300)
1200)
10

1000)
900
s00)
700 \
600) S AVG_BE 54|

500 T
400)

300
209
109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. oes Loizen Left blank

Setting 22

TEL : 886-3-327-3456 Page Number : D21 of D124
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2019.03.21

evel (dBuvim) Date: 2019.03.21
1300 1300
1200 1200
1109 ol
1000 1000
900 904 |
700 70| ‘j !
500 1 60
- A " |
500 y -
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2560 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
1009 et 1000]
900 904
500 a0
700 / 700
500 60 :
- A 54
500 — L 504 ]
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project 912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 20190321

B

1000)

900

809 PEAK_BE 74
709

o

430 2440, 250, 2460, 0.
Frequency (Hz)

(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL
T o
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.21

1300
1200
1100
wood

90.0 A\
s00) S

70.0] \

600 e AVG_BE 54|
500 et
400)

300
209
109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. oes Loizen Left blank

Setting 22
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ac VH20 CH11 2462MHz
1 Horizontal Fundamental
30
wd
700) i 70
00] MWWWWW - 604 e
ad el y
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
RBWI003000k2 VOWH3000.000KHz SWTAuto RBWI000000KHz TEW- 30000000z SWTAuto
Detector : Peak Detector Peak
Peak Project :912813 Project 912813
Setting 1165 Setting 165
;
ool |||
i
00l AVG_BE 54 600 AVG 54
g B sad e | S e
40.0| T o e =
wd
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
RBWIO00000K1z VEWHL000KHz SWT:Auto RBWH000000KH2 VoW-1000KHz SWT:Auto
Detector : Peak Detector Peak
AVg . Project :912813 Project :912813
P P
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Vertical

Fundamental

A 6BV Date: 2019-05.02 el (@Buvim) Date: 2019.05.02
1300 1300
1200 1200
1109 o)
1000 1000
s0.f 90
PEAK BE 74 PEAK 74
700 700
iy
500 i, 60 —
i i s O OO FPRSES  S  aneunat f
50| 50
400 40
200f 200
100 100
460 2463 4652471, T 9.2491.2493.2495.2497. 2500 000 W00 500 700 900 2100 2300, 200, 2700, 3000
Freauency (Miz) Freauency (MHz)
site +03CHI6HY site 03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1165 Setting 165
) ¢Buvi Date: 2019-05.02 evel (BuVim) Date: 2019.05.02
g
1200 1200
1109 o)
10000be el | 1000
900 90
609 G_BE 54 e R 54
s04) e B e e 500 o s 1 e e
400 B e
300 300
100 100
1460 2463.2465.24672460. 2471, 9.2491.2493. 24952497, 2500 000 00 500 700 a0 2100 2300, 2500, 2700, 3000
Froaquency (Miz) Frequency (MHz)
site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project :912813
Sefting 165 Sefting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D25 of D124



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 2019.05.02 ovel (Buvim) Date: 2019.05.02
1300) 1300)
1200| 1200)
1
1000) A soosy
900 [ \ 900
300 a0 a7
700 / 7q
.
500 e 600 ) -
e it i et | A
500 Y, PR s
400 400
300 300|
200| 20|
100] 100
5102320, 70 560 7360 200 P 20 24 000 100 1500 1700 1600 2100 2300 7500 2700 5000
Frequency (H) Frequency (MHz)
site :03CHI6-HY site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector Peak Detector Peak
Peak Project 912813 Project 912813
Setting 135 Serting 135
) (@Buvim) Date: 2019.05.02 evel (@BuVi Date: 2019.05.02
1300) 1300)
1200| 1200)
1109 1109
1000] 1000)
900 == 900
300 a0
7o 700
500 600 W
,,,,,,,,,,,, e 04 - —
400 L e
300| 300
20| 200
100| 100)
5107520 =0 73560, 7380, 7400 %, 740, 24 @0 100 1500 1700 1800 7100 2300 7500 2700 3000
Frequency (H) Frequency (MHz)
site $03CHI6-HY 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
Avg. Project so12813 Project st2a13
Setting :135 Settin 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190502

1300
1200
10|
1000

T

§ PEAK BE 74

700
s0a)
400l

200]
100]

430 2440, 2850, 260, 70. 2880, 490, 2500
Frequency (i)

site +03CHI6-HY

Condition +PEAK_BE_74 3m 9120_1522 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak i Left blank

Setting 1135
A @Buvim) Date: 2019-05.02

1300]

1200]

1100

1000]

900

R
e oacstory
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o ioizen Left blank

Setting 135
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Vertical

Fundamental

A (@Buvim)

Date: 20190502 el (@Buvim) Date: 2019.05.02
1300 1300
1200 1200
1109 o)
1000 = 1009)
s0.f 90
i PEAK 74
00| 00| LV
500 60 -
PR RS P L TN S e e Sl e et i
500 00yt
400 40
200f 200
100 100
302320, 7340, 260, D 2400, 220, 2440, 2450 000 W00, 500 700 1900 2100 2300, 200, 2700, 000
Frequency (MH2) Freauency (MHz)
site +03CHI6HY site 03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1135 Setting 125
A (¢Buvim) Date: 2019-05.02 evel (BuVim) Date: 2019.05.02
g 1300
1200 1200
1109 o)
1000 1000
s0.f m 90
/ I 700 |
- - . il
50| e Eee e pe—— 504 e
409 Ll s S
300 300
100 100
3102320, 7340, 2560 0. 2000, 220, 2440, 2450 000 100 500 700 a0 2100 2300, 2500, 2700, 3000
Freaquency (MHz) Frequency (MHz)
site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project :912813
Sefting 135 Sefting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190502

1300
1200
1100

1000
90|

PEAK BE 74
00|
500 1

T e r—r—

500]
400
200]
100]
430 2440, 2850, 260, 70. 2880, 2490, 2500
Frequency (i)
site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak i Left blank

Setting 1135

A (BuVim) Date: 20190502

1300
1200

00|
1000

s00f

AVG_BE 54,
500] e
400
300]
100]
430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e Left blank

Setting 135
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.03.21 evel (Buvim) Date: 2019.03.21
1300 1300
1200 1200
1109 ol
1009 ernpsamin) 1000| -
90.0) 00| ‘
300 80 T
700 - - 70 "
609 Frr— 60 R
500 0.0 b AN Nt
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1165 Setting 165
A (@Buvim) Date:2010.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
500 o 600 :
= A 54
Py e —— s0q] —7
SRS S P eows e
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project 912813
Sefting 165 Sefting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20190321

1509
1200
10
PO DN P
%00 \
80 1y PERK BE 73
700

WSt Ao
60.0] W ST -
50
400

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R Left blank

Setting 1165

A (@BuVim) Date: 2019.03.21

1300
1200
1109
1000

900 V
s00)
700

600 AN

R e— G BE 54
500 e —
400
309
200

109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o ioizens Left blank

Setting 1165
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

1 (¢Buvim) Date: 2019.03.21 evel (Buvim) Date: 2019.03.21
1300 1300
1200 1200
1109 ol
1009 e 100.0] |
900 904 [
300 80 T
700 700
500 st 604 wﬂ/ ‘k
(R ————
500 50.0fprmmrese
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1165 Setting 165
A (@Buvim) Date: 2019.03.21 evel (BuVim) Date: 2019.03.21
1300 1300
1200 1200
1109 o)
1000 | - 1000
900 904
500 a0
700 700
500 M"‘J 60 W
500 [ S 504 p—— Sa—
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting 1165 Sefting 165

TEL : 886-3-327-3456 Page Number : D32 of D124
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 20190321

1300)
1200)
109
1000y

900

50
700 R

a0l At
500

Py

PEAK_BE 74

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R Left blank

Setting 1165

A (@BuVim) Date: 2019.03.21

1209
1209
10g
1009 o
%09 v

a0

709 \

500 AN

Vo AVG_BE_54]

500 i e e——————
400)
300
209
109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o ioizens Left blank

Setting 1165

TEL : 886-3-327-3456 Page Number : D33 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - L

1 Horizontal Fundamental

ot o) bats 20100430 . oo 20100430
o o
109 e
%09 s0q
/ 1 \‘ PEAK 74
T I
509 500
a 1
209 209
109 10q
- S T ST oo T T, T oo, Zie o0 o0 w003
Frecuencs ) regiency (i)
site {03CHIHY site oscHte-Hy
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
| REWHI000.000KHz VBW:3000.000KHZ SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project Jo12813 project onz813
Setting 15 Setting 5
s wm) oats 2010.0430 B oot 2010.0430
1300 1300
o o
10 1000

- e | —
" =) —

40.0| B i o
204

109 109

- T - e e D NI S ™ T e
Freauency i) Feduency (i)
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
{ RBW-1000.000KHz VBW:3.000KHz SWT:Auto RBW-1000000KH? VBW:3 000KHz SWTiAuto
Detector :Peak Detector Peak
Avg . Project (912813 Project 912813
Setting 15 Sering I
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Horizontal

Fundamental

A (@BuVim)

Date: 2019.04.30

1300
1200
10|

900

/

M‘”“‘v““ﬂ“ﬂw\\

PEAK_BE 74|

it
00| R LR e—
«d
P i
ste oscHiey
Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
RBWI000000KHs VBWE3000000KHz W AUTo
Detector :Peak
Peak bojectoteas Left blan
Sefting 15
-
.
nel - T  —
80.0f / \
N 5
S
wd
Pnc
sie o3cric-Hy
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
RBWI000.000kHz VBW:3 000K+ SWTAuto
Detector :Peak
Avg. oo Left blan
Setting :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO9 2452MHz - L

Vertical

Fundamental

ot o) bats 20100430 . oo 20180430
o o
100.9| = 100.0/
%09 s0q
/ i peAk 7
700 y
o a
5 b
500 b 600
509 s00
a g
209 209
109 10q
- E O T I ™
Frecuencs k) regiency (Wi
site {03CHIHY site oscHte-Hy
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
| REWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project Jo12813 project onz813
Setting 15 Setting 5
s wm) oats 2010.0430 B oo 20100430
1300 1300
o o
10 . 1000
g g
- [ ——
504 T 504 e
40.0| A Qe .
209 204
109 10q
ST S T oo T, e, TG oo, Zide o0 o0 a0 3
Frecuencs i) regiency (i)
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AVG_54 3m 9120D_1522 VERTICAL
{RBWHI000.000KHz VBW:3.000KHz SWTAuto REWEI000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector Peak
Avg. Project 91813 Project steets
Setting 15 Setting 5

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019.04.30

L R S
- -

PEAK_BE 74|

g

IR il

430 2440, 2450, 2860, 70,
Frequency (Miz)

site $03CHI6-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

250,

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Detector +Peak
Project 1912813
Sefting 115

250, 2500

Left blank

Avg.

A (@BuVim)

Date: 2019.04.30

00|
1000

/*’“ S— o —1

s00f

50
50|
409
300f
200f
100

AVG_BE 54

430 2440 2450, 2460, 2470,
Frequency ()
site +03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak
Project :912813
Sefting 115

2850,

2450, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20190502 1 (@B Date: 2019-05.02

1300
1200
o
1000

90

PERK 74| 09 PERK 74

700)

AVG 54 609 AVG 54

500
409
304
200
100

2000, 14000, 1 18000 70000, 22000. 25000 000 4000 G000, 8000, 10000. 12000. 14000. 16000 18000 20000 22000 25000
requoncy (WHz) Frequer

ncy (lHz)
Site 03CH16-HY

:PEAK_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

Detector Peal
Project 912813
Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

s i) o 2100502 _ bt 20100502
w0 0
104 04
od 0
0

509 %0d
209 PEAK 74 809 PERK 74
700 700
09 s 09 s s
50.0( + 50.0( + £ [
o o [
09 509 \
209 209

oo aatn G0, o0 o 20% A o e 70000 Zat. 7 o0 o0 o Taeo0. AN TAo. et Tave. 70000 7206 000

St e i

site <03cHis-HY site <03CHIs HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 VERTICAL
Detector :Peak Detector :Peak
Project :912813 Project :912813
Serting 22 Setting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D39 of D124



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

) @Bovim) Date: 2019.05.02 ovel 9B Date: 20190502
1300 1300
1200 120
1100 o)
1000
a04 a0
200 DEAK 7 200 PEAK 74
709 704
609 G 54 e E) G 54
s0a) 500
09 a0
300 30
209 20
109 104
000 4000, G000, 3000, 70000, 12000, 14000, 76000, 78005, 70006, 22000 750 G00 4000, 6000 8000 70006, 12000, 14000, 16000, 18000, 20000 22000 25000
iy Frequency (Hz)
site £03CHI6-HY site £03CHI6-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 VERTICAL
Peak Detector +Peak Detector +Peak
Project :012813 Project :912813
Setting ‘22 Setting :22

Avg.

TEL : 886-3-327-3456 Page Number : D40 of D124
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2019-02-16 el (080 Date: 20190216

1309 1300]
1209 1200)
1109 0,
1000 1000]
900 900
809 PEAK 74 809 PEAK 74
709 700
609 AVG 54 600 AV 54]
500 500
409 1 400) 1
300 300
200 200
109 109

000 4000, G000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000, 250 000 4000, 6000, 5000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000

Frequency (MHz) Freauency (WD)

site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector peak
Project :912813 Project 912813
Setting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20190216

PERK 74

VG 54

000

site
Condition
Detector
Project

4000 6000, 8000, 10000, 121

+03CHI6-H!

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

v
+PEAK_74 3m 9120D_1522 HORIZONTAL

+Peak
:912812

evel @Buvim)

Date: 20190216

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

'i
|
|
[

000

Site
Condition
Detector
Project

4000 6000,

03CHI6-+

HY
PEAK_74 3m 9120D_1522 VERTICAL

Peak
912813

T000. 10000, 12000, 14000 16000. 18000. 20000. 22000 25000
H;

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20190216

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHI6-H!

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

v
+PEAK_74 3m 9120D_1522 HORIZONTAL

+Peak
:912812
175

evel @Buvim)

Date: 20190216

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI6-+

HY
PEAK_74 3m 9120D_1522 VERTICAL

Peak
912813
175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-02-16

PERK 74

AVG 54

000

site
Condition
Detector
Project
Setting

2000 6000 5000, 10000, 17000 14000, 16000, 18000, 70000, 22000.
Freauency (MHz)
+03CHI6-HY
+PEAK_74 3m 9120D_1522 HORTZONTAL
+Peak
1912813
1185

250

Date: 20190216

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000
Frequency (MHz)
03CHI6-HY
PEAK_74 3m 9120D_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT20 CHO6 2437MHz

1 Horizontal Vertical

wd
o00) AVG 54 600 VG 54
ad
d wd
e
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Peak berector - peak betector - peak
Project 1912813 Project 912813
Setting :22 Setting 22

Avg.

TEL : 886-3-327-3456 Page Number : D45 of D124
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 20190216

PEAK 74|

VG 54

A (6Buvim) Date: 2010.02.16 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60
509 . 509 B
409 400) 1
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000
Freaquency (MHz)

site +03CHI6-HY Site 03CH16-+
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition
Detector +Peak Detector Peak
Project 1912813 Project 912813
Setting 1185 Setting 185

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

HY
PEAK_74 3m 9120D_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO3 2422MHz

Horizontal

Peak

Avg.

Date: 2019-02-16

PERK 74

AVG 54

4000 6000.  8000. 10000. 17000 14000. 16000. 18000. 20000. 22000, 2501

Frequency (MH2)

£ 03CH16-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL

Date:2019.0216

1300
1200
o
1000
90
s PERR 74
704
o0l AV 54
504 >
40 1
304 |
200
100

4000 5000, 8000 10000, 12000, 14000, 16000 16000, 20000, 72000 25000

Frequency (MH1)

site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector Peak
Project 912813
Setting n

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT40 CHO6 2437MHz

1 Horizontal Vertical

wd
o00) AVG 54 600 VG 54
ad
d wd
e
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Peak berector - peak betector - peak
Project 1912813 Project 912813
Sefting 1165 Setting 165

Avg.

TEL : 886-3-327-3456 Page Number : D48 of D124
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

Horizontal Vertical

Peak
Avg.

A (6Buvim) Date: 2019.02-16 evel (Buvim) Date: 2019.0216

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 B 509 B
409 1 400) 1
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000. 20000 22000. 25000

Freaquency (MHz) "

site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak
Project 1912813 Project 912813
Setting 1155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ac VHT40 LF

Horizontal

Vertical

QP/
Peak

Date: 2019-04-14 el (9B

Date: 20190414

o

514
451]

s
7
2 " 343 2
s & i y
3 R el 28.6| 1
LW
24 " /A\J e
AV
A |
51 |
NN T

ap|

=

WT al
e

il

3
5 5
0. 700 80 00, 1000

Frequency (MHz)

+ QP 3m BILOG_47020806 HORTZONTAL

s00. %00 Aol

Site 03CH16-HY

0,
Frequency (MHz)

Condition QP 3m BILOG_47020806 VERTICAL
Defector Peak
Project 912813

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Fundamental

) (@Buvim) Date:2010.05.02 evel @BV Date: 2019.05.02
1300 1300
1200 1200
10| o
1000] s 1000]
900 904
500 w00 seilcra
700 700
500 60 it A
500
400 40
300 304
20| 200
100 100
510 2520 7540 7560, 50, 2400, 715 000 00 4500 700 1900 700 7300, 700, 2700, 5000
Frequency (MHz) Frequency (HHa)
site +03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1912813 Project 912813
Sefting 1195 Setting 195
A @Buvim) Date: 2010.05.02 evel @BV Date: 2018.05.02
1300 1300
1200 1200
o o
900 90
500 500
700 700
609 / 60 S
500 Fe 504
AT <
300 300
20| 200
100 100
510 2520 7540 2560 D 2400, 215 000 00 500 700 1900 2100 2300 700, 2700, 000
Frequency (WHI) Frequency (MH)
site +03CHI6-HY 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 9120>_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHZ SWT:Auto
Detector +Peak Detector +Peak
Avg . Project (912813 Project 12813
Sefting 1195 Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Vertical

Fundamental

A (¢Buvim) Date: 2019.05.02 evel (dBuvim) Date: 2019.05.02
1300 1300
10| ol
1000 1000
50| 904
PEAK 74
1 A
“ g B TowN
500 S0.0heniperehim
409 400
300 300
100 100
310 2320, 740, 260, D 200, 215 000 00, 500 700 1500 Zi00 2300 2500 270, 000
Froquency (MiHz) Frequency (HHa)
site +03CHI6-HY site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 912813 Project 912813
Sefting 1195 Setting 195
A (@Buvim) Date: 2019.05.02 evel (BuVim) Date: 2019.05.02
1300 1300
100 o
1000 1000
900 904
300 w0
700 709
50 Al 504 J
409 g
300 304
510 2320, 740, 0. EED 2400 s 000 00 500 700 1900 700 7300 7500 270, 3000
Frequency (Hz) Froquency (HHa)
site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 91200_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project 912813
Sefting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D52 of D124



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

1 (¢Buvim) Date: 2010.03.22 evel (Buvim) Date: 2019.03.22
1300 1300
1200 1200
1109 ol
90,0 \ 90.0)
w00 / N s0d -
700 M/ 700
500 60| W -
500 50,0 bbbt e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2010.03.22 evel (BuVim) Date: 2019.03.22
1300 1300
1200 1200
1109 o)
1wog /
900 904
500 a0
700 700
609 e A 54
500 . s0q] T
400 B S
309 304
200 200
109 100
07320, a0, 360, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

s
o
 —
A \
09 \ PEAK_ BE 74
70.0] -
s .
e
g
eoncr i

site oscHie Hy
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL

ROWI00000KHz VOSSO0 000KH 2 WUt
Detector +Peak

Peak otz Left blan
Setting 22
ol
1000 /
a0l
609 \“\f\f AVG_BE 54|
50.0 VM,_P
g
eoncr i

site oscHioHy
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak

Avg. Pt orze13 Left blan

e a0

TEL : 886-3-327-3456
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

1 (¢Buvim) Date: 2019.03.22 evel (Buvim) Date: 2019.03.22
1300 1300
1200 1200
1109 y ol
1000 1000
900 4 909
700 »«V’M ES 700
509 s T 60
500 500 ottt shinats
400 400
300 300
209 200
109 100
3102320, 240, 2560, 360, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.22 evel (BuVim) Date: 2019.03.22
1300 1300
1200 1200

W4 < { A 54
500 ¥ - 504 e ——
400 J
309 304
200 200
109 100
07320, a0, 2360, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20190322

1300)
1200)
Moo

7N

900
809 PEAK_BE 74
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g

300
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(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL
T o
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.22
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1200)
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soale/ \\\

=
50.0 L\"M 1

400)

AVG_BE_54]

300
209
109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. oes Loizen Left blank

Setting 22
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Fundamental

A (6Buvim) Date: 2019.03.19 evel (Buvim) Date: 2019.03.40
1300 1300
1200 1200
1109 ol
1000 #\ 1000
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09 \\"‘W PEAK_BE 74 80 PERKL74
700 700
W g}
509 TR AR B T e 609 At
500 !
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1205 Setting 205
1 (@Buvim) Date: 2019.03-19 evel (BuVim) Date: 2019.03.49
1300 1300
1200 1200
s o)
1000 1000
900 904
-
500 a0
700 700
609 N GG 54| e A 54
500 R s e N s e 500 J -
o T =
400 angp—
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting 1205 Sefting 205
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FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Vertical Fundamental

- 12
100 . 10.|
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709 700]
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e 60 0
500 50.0tmerrsntent
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1205 Setting 205
1 (@Buvim) Date: 2019.03-19 evel (BuVim) Date: 2019.03.19
1300 1300
1200 1200
oo o)
1000 1000
900 904
500 a0
700 709
609 \J\N\ﬂ/ GG 54| e A 54
500 \’\—/\M 509 pemsm——
400 g
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting 1205 Sefting 205
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

) (@Buvim) Date: 2019.05.02 o1 0B Date: 2019.05.02
1300 1300)
1200| 1200)
1100 og
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s0q) / s0q)
304 w00 perlcv
700 \ 700
L T 60 i |
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< 100)
510 2320, 70, 7360 560, 2400, 215 0 300 500 T06 1900 7100 2300 2500 2700, 3000
Frequency (HHz) Frequency (MHz)
site 103CHI6-HY site 03CH16-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Setting :15 Sefting 15
A @Buvim) Date:2013.0502 2 @Buvim) Date: 2018.05.02
1300 1300)
1200| 1200)
1100 110g
90| . 900
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09 -4 bt WG 5
= 500 —7
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510 220 750, 73560 260, 2400 215 00 300 500 1700 1900 7100 2300 2600 2700, E
Frequency (HHz) Frequency (MHz)
site $03CHI6-HY site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
Avg . Project :912813 Project 912813
Seting :15 Serting 15
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental
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o T D 76 @ g s oo s e oo e 7o 7w 0 e S
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site 03cHis 1y site o3cHI6HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
. RBW-1000.000KHz VBWA3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector :Peak Detector Peak
Peak Project Sorz813 Project 012813
Setting 215 Setting 15
— Date: 20150502 ) By bat:2019.05.02
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wod| o
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AVG_54 3m 9120D_1522 VERTICAL
{RBW-1000.000KHz VBW:L.000KHZ SWT-Auto RBWA1000000KH? VBW:1000KHZ SWT:Auto
Detector :Peak Detector Peak
Avg . Project (912813 Project 912813
Setting 15 Sering I
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.03.22 evel (Buvim) Date: 2019.03.22
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3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
A (@Buvim) Date: 2019.03.22 evel (BuVim) Date: 2019.03.22
1300 1300
1200 1200
1109 o)
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Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813

TEL : 886-3-327-3456
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Horizontal

Fundamental
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Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
RBWI003000t4z VOW-3000000KHz SWTAuto
Detector : Peak
Peak o oreas Left blan
.
709 \
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Pt iotze13 Left blan
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Report No. : FR912813B

1 (¢Buvim) Date: 2019.03.22 evel (Buvim) Date: 2019.03.22
1300 1300
1200 1200
1109 “W\ ol
1000 \ 1000
90.0) .N/ Ml 00|
w00 . w00 | seRic7a
700 e 700 i
o
500 st 60
e P PR pe—— v Nty
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
A (@Buvim) Date: 2010.03.22 evel (BuVim) Date: 2019.03.22
1300 1300
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1109 o)
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Froquency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20190322
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left Blank
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
1+2 Horizontal Fundamental
. P iy oumorsossn
1000/ 4"“—"\\' 100.0|
wd .
™y
5 "
500 oot | 60
50.0/ 50,0yttt T4
EER ey
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
REMEIDOB DR s YOWESDID OO WAL R0 GO0k JEWADO0D00R s SH Tt
Detector :Peak Detector Peak
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o0l AVG_BE 600 VG 54
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40.0| T s e ma e
wd
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
AOWLOT 000K 1 VOV 000K W10 AONELOD0 000K+ Vot 1000K 11 WA
Detector :Peak Detector Peak
Avg . Project Jo12813 Project o12813
Setting 1155 Setting 155
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Vertical

Fundamental

B bats 20100430 . oo 20100430
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Heduencs i) Fedency ()
site 03CHI6-HY site 03CHI6HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
 RBWI000.000KHz VBW-3000.000KHz SWTAuto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak project o1z813 project orz813
Sefting 1155 Setting 155
—_— oats 2010.04.30 B oot 2010.0430
1304 1204
1ol 1o
1000 — 1000
s0d s0d
60.0) —— AVG BE 609 G54
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w0 o e T ST e oo s T oo e 7o T w0 7 E
reencs i) Feduency (i)
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AVG_54 3m 9120D_1522 VERTICAL
{RBW-1000.000KHz VBW:L.000KHZ SWT-Auto RBWA1000000KH? VBW:1000KHZ SWT:Auto
Detector :Peak Detector Peak
Avg . Project Jo12813 Project o12813
Setting 1155 Setting 155

TEL : 886-3-327-3456
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

) @Buvim) Date: 2019.04.27 o 0B Date: 2019.04.27
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Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1912813 Project 912813
Setting :135 Setting 135
A @Bvim) Date: 2019.04.27 el (@Buvim) Date: 2019.04.27
1300 1300
1209 1200)
1109 1109
.
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500 f 00|
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Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg . Project (912813 Project 912813
Setting :135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1+2 Vertical Fundamental

1 (¢Buvim) Date: 2019.04.27 evel (Buvim) Date: 2019.04.27
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
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o it o FIVSUR SR B e L L
500) S0.0finepisrmtatn
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510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1135 Setting 135
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
1000 1000
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200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting 1135 Sefting 135
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2019.04.27
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3102320, 240, 2560, 2360, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
100.0| Y 100.0|
509 \ 904
500 a0
700 709
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400 00—
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109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D69 of D124



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.04.27
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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A (@BuVim) Date: 2019.04.27

w09
1209
na
Y e =

%09 \

80.0| \

109

a0l \\\
509

o

S AVG_BE 54|

300
209
109

430 2440, 250, 260, 2470,
Froquency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. R i Left blank
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

1+2

Vertical

Fundamental

1 (¢Buvim) Date: 2019.04.27 evel (Buvim) Date: 2019.04.27
1300 1300
1200 1200
1109 ” ol
900 904
700 700] L
609 S ‘“”M 60 ) i a9
T TR DRI v e e
500 s04f
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
1000 e 1000
509 \ 904
500 a0
700 = 709
500 : 509 B |
PO IS P Se——— IO Go——
400 g
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019.04.27

1300)
1200)

A e S

PEAK_BE 74

1000
s00)

500

700

60.0] “"\AMWMM\
s00)

100
300

209
109

TS ——|

430 2440, 250, 2460, 0. 2480,
Frequency (Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :912813

2490, 250

Left blank

Avg.

A (@BuVim)

Date: 2019.04.27

1300
1200
1109
10000 T e
509 \
500

700 o

a0 N

AVG_BE_54]

500 =
400)
300
209
109

430 2440, 250, 260, 2470, 2a80.
Froquency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Project :912813

2490, 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Horizontal

Fundamental

A (6Buvim) Date: 2018.04.27 el (@Buvim) Date: 2019-04.27
1300 1300
1200 1200
1100 o)
[N oo A
1000 1000
900 90
209 PEAK BE 74 809 PERK 74
700 700
e b 1
500 R B s e | 60 -
500 !
400 400
300 s00f
200 200
109 100
1460 2463.2465.2467 24692471, 161 469.2491.2453 24952497, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1145 Setting 145
A (6Buvim) Date: 2018.04.27 el (@Buvim) Date: 2019-04.27
1300 1300
1200 1200
110 o)
0000t 1000
900 90
500 80
700 700
609 B VG BE 54| e L]
500 s = 509 |
SRS SO FUURION o e
400 g
300 300
200 200
109 100
1460 2463.2465.24672460 2471, o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project 912813
Sefting 1145 Sefting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Vertical

Fundamental

A (6Buvim) Date: 2018.04.27 el (@Buvim) Date: 2019-04.27
1300 1300
1200 1200
100 o)
b
1000 1000
o I
209 PEAK BE 74 809 PERK 74
700 700
i e ST e e e e —
500 50.0fudhphtnibbr
400 400
300 s00f
200 200
109 100
1460 2463.2465.2467 24692471, 161 469.2491.2453 24952497, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1145 Setting 145
A (6Buvim) Date: 2018.04.27 el (@Buvim) Date: 2019-04.27
1300 1300
1200 1200
110 o)
t000] 4 1000
900 90
500 80
700 700
609 — VG BE 54| e G 54
500 = s0d T e e
400 L
300 300
200 200
109 100
7460 246324652467 2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting 1145 Sefting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No.

: FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

1+2

Horizontal

Fundamental

1 (0B

Date: 20190427

809 B
¥

]
{

s L

el (a8 Date: 20190427
1300
1200
00|
1
1000
90|
809 PERK 74
700 I
609 Nt A s

E e easeasiod
500 50 kool
400) 400
300 300
200 20|
100 00|
502320, 740 7560 7360 700 P 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1912813 Project 912813
Setting :125 Setting 125
A @Bvim) Date: 2019.04.27 el (@Buvim) Date: 2019.04.27
1300 1300
1209 1200)
1109 1109
1009 1000) 7
500 P e 00|
500 i 80|
700 \ 709
500 60|
5 G54
L S s —— ] 500 L N
400 B e e
300 300
200 20|
100 100|
5107520 7. 73560, 7360 7400 P 740, 28 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (MHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg. Project ‘or2813 Project srza13
Setting :125 Setting 1125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D75 of D124



ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.04.27

1300
1200
1109
1000

509 \
209 PEAK_BE 74
.

b

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R s Left blank

Setting 1125

A (@BuVim) Date: 2019.04.27

1300
1200
1109
1000

[ A
700

600 AVG_BE_54]
500 —

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e Left blank

Setting 125

TEL : 886-3-327-3456 Page Number : D76 of D124
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ssamoncas. FCC RADIO TEST REPORT

Report

No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

1+2

Vertical

Fundamental

1 (¢Buvim) Date: 2019.04.27 evel (Buvim) Date: 2019.04.27
1300 1300
1200 1200
1109 ol
|
1000 1000
900 904 i
700 700] J T
e k
509 o 60 i
TR v ro————— "
500 50.0rertedh
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1125 Setting 125
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
1000 1000 .
900 (/M“V"_“_“ 904
500 a0 i
700 709 I
00 o [ AV 54
O o s i M| 500 B |
400 g
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project :912813
Sefting 125 Sefting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.04.27

1300
1200
1109
1000

900

809 PEAK_BE 74
709

s00) -

500
400)

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R s Left blank

Setting 1125

A (@BuVim) Date: 2019.04.27

n
o —
e
s \

500 e T ———
400)

300
209
109

R
e ooy
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. oes ioizen Left blank

Setting 125

TEL : 886-3-327-3456 Page Number : D78 of D124
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

1+2

Horizontal

Fundamental

1 @BV

)

Date: 2019.04.27

evel (dBuvim) Date: 2019.04.27
1300 1300
1200 1200
1109 ol
1000 e 1000 f
90.0) 00| ‘
300 80 T
700 S o 70| W/ S
500 S r—— 60 . \ -
500 !
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1165 Setting 165
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
1000 — 1000 .
s00 s g [
500 a0
700 ./J 709
609 e A 54
L R E——_ 504
- B ESUUUN R v
400 g
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project 912813
Sefting 165 Sefting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2019.04.27

1300)
1200)
109

B e
oy
800) PEAK_BE 74

\w*%vwmv‘ww I
o
e
o
ey

sie oacHIs Y
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL

RBWT000 000K 2 VOWE3000.000K1 12 SWTAuto
Detector : Peak

Peak ot e Left blan
Setting 1165
wno
—_—
o NI
===
o
oy

sie oacHts Y
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak

Avg. Pt iorze13 Left blan

oy 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No.

: FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

1+2

Vertical

Fundamental

1 (¢Buvim) Date: 2019.04.27 evel (Buvim) Date: 2019.04.27
1300 1300
1200 1200
1109 ol
1000) s 1000) f
00 904 ‘
300 80 T
700 700
1 el \
500 O 60
o e
50.0) T e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1165 Setting 165
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
1000 1000
.
509 904
500 ‘(W\ a0
700 J 700
09 PR —— e A 54
soof E—— so0al — e o
400 e
309 304
200 200
109 100
07320, a0, 7560, 760 240 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project 912813
Sefting 165 Sefting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

1+2

Vertical

Fundamental

) aBovim) Date: 20180427
1300
1200
100
P A
oy
00 PEAK BE 74
70 AR
B
509 bty o oy
50
109
209
200
100
T T 750, - 7o 7350 7350 750
roquency (z)
site £03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak o oreas Left blan
Sefting 1165
) @Bovim) Date: 20180427
1300
1200
100
1000
90.0f B e
a0
109
600 e VG BE 5]
50.0( B e e ———
109
209
200
100
T T 7150 o P 7180 0 00
Froquency (z)
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
AVg . Project 912813 Left an
Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - L

1+2 Horizontal Fundamental

1 (¢Buvim) Date: 2019.04.27 evel (Buvim) Date: 2019.04.27
1300 1300
1200 1200
1109 ol
1000 fresremre 1000 \
w0 / wd .
300 80 T
o M/ o »/ l\mmww
500 . 60
sogf = D A s e it i
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1145 Setting 145
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
1000 1000
509 904
500 a0
700 700
500 60
- A 54
D e e s e — 504 —
400 g
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting 1145 Sefting 145

TEL : 886-3-327-3456 Page Number : D83 of D124
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2019.04.27

1300)
1200)
109

e N aas Lty

waf
w00/
709
o
509
P
209
209
109

X PEAK_BE 74

MK o

430

Site
Condition

Detector
Project
Setting

250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

+PEAK_BE_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 2019.04.27

90.0) ——Vesaassns...
= \

\

N

N AVG_BE_54]
eSS ——

430

Site
Condition

Detector
Project
Sefting

250, 2%

0. 2470, 2a80. 2490, 2500
Froquency (1Hz)

: AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - L

1+2

Vertical

Fundamental

1 (¢Buvim) Date: 2019.04.27 evel (Buvim) Date: 2019.04.27
1300 1300
1200 1200
1109 ol
1000 1000
s0d wd }
09 sl I PERKL74
700 700] { L
600 1 M 60|
p— i S
500 s0)
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1145 Setting 145
A (@Buvim) Date: 2010.04.27 evel (BuVim) Date: 2019.04.27
1300 1300
1200 1200
1109 o)
1000 1000
509 r~ 904
500 a0
700 700
00 g e A 54
500 — e 504 ]
e S O o v s
400 400
309 304
200 200
109 100
07320, a0, 7560, 760 240 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting 1145 Sefting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019.04.27

1300)
1200)
109

g

700
500
500
400
300
209
109

- =
i A i

N

PEAK_BE 74

e T

430

Site
Condition

Detector
Project
Setting

2460,

3 0. 2480,
Frequency (Hz)

+PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490, 250

Left blank

Avg.

A (@BuVim)

Date: 2019.04.27

o
o
09
o
g
]
00—/
w0
wo
g
o
ad
w

AVG_BE_54]

430

Site
Condition

Detector
Project
Sefting

250,

260, 2470,
Froquency (1Hz)

: AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal Vertical

Peak
Avg.

Date: 20190502 1 (@B Date: 2019-05.02

1300
1200
o
1000

90

PERK 74| 09 PERK 74

700)

AVG 54 609 AVG 54

500
409
304
200
100

2000, 14000, 1 18000 70000, 22000. 25000 000 4000 G000, 8000, 10000, 12000. 14000. 16000 18000 20000 22000 25000
requoncy (WHz) Frequer

ncy (lHz)
Site 03CH16-HY

:PEAK_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

Detector Peal
Project 912813
Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019.04.30

1300
1200
10|
1000

s0.f

PERK 74

00|
500

AVG 54

50.0]
400

200]
100]

000

site
Condition
Detector
Project
Sefting

0

0. 6000, 8000, 10000, 12000 14000. 16000, 1000, 20000, 22000,

Frequency (MHz)
$03CHI6-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL

1 (@BuVim)

Date: 20190430

1300

0g|
1000
900]

PERK 74

00—
600)

VG 54

500)
00

200)
100

000 4000,

site
Condition
Detector
Project
Setting

G000, 10000, 12000, 14000 16000, 16000, 20000, 22000.
Frequency (WHz)

03CHI6-HY

PEAK_74 3m 9120>_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No.

: FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (¢Buvim) Date: 2019.05.02 1 @Buvim) Date: 2019.05.02
1300| 1300)
1200]
1109 09
1000| 1000)
900 909
PEAK 74 PEAK 74

00| 00—
609 VG 54| 609 VG 54
500 509
400] 400)

< 300
200 200
109 100

000 4000. G000, 8000, 10000 12000, 14000 16000, 16000, 20000. 22000. 25000 000 4000, . 8000 10000, 12000 14000 16000 18000 20000. 22000. 2
Freauency (MHz) Freauency (Hz)

site +03CHI6-HY site 03CH16-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Derector peak
Project :912813 Project 912813
Setting 1205 Setting 205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 2019-02-16 el (080 Date: 20190216
1309 1300]
1209 1200)
1109 0,
1000 1000]
900 900
809 PEAK 74 809 PEAK 74
709 700
609 AVG 54 600 AV 54]
500 500
! 1

409 400)
300 300
200 200
109 109

000 4000, G000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000, 250 000 4000, 6000, 5000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000

Frequency (MHz) Freauency (WD)

site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector peak
Project :912813 Project 912813
Setting 1155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

Report No. : FR912813B

A (6Buvim) Date: 2010.03.28 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60
509 " 509 12 3 o
409 400) i
309 309 i
200 200 i
109 100 I
000 000, 14000, 16000 13000, 20000, 22000, 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 1000, 20000 22000.
requency (i) "
site HI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector Detector Peak
Project Project 912813

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20190219

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

4000 6000, 8000, 10000, 121

+03CHI6-H!

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

v
+PEAK_74 3m 9120D_1522 HORIZONTAL

+Peak
:912812
116

evel @Buvim)

Date: 2019.0219

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

)

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI6-+

HY
PEAK_74 3m 9120D_1522 VERTICAL

Peak
912813
16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20190219

PERK 74

AVG 54

000

site
Condition
Detector
Project
Setting

2000 6000 5000, 10000, 17000 14000, 16000, 18000, 70000, 22000.
Freauency (MHz)
+03CHI6-HY
+PEAK_74 3m 9120D_1522 HORTZONTAL
+Peak
:912813
1175

250

Date: 20190219

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

Site
Condition
Detector
Project
Setting

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000
Frequency (MHz)
03CHI6-HY
PEAK_74 3m 9120D_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

000

Condition
Detector
Project
Setting

0. 10000, 12000 14000, 16000, 1000 20000, 22000,
wz)

Frequency (Miz)

H16-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL

7000, 6000, 8000, 10000. 12000 14000. 16000 13000, 20

H16-HY
+PEAK_74 3m 9120D_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR912813B
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ssamoncas. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20190219

PERK 74

VG 54

4000 6000, 8000, 10000, 121
Fr

0
requency (MHz)

H16-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL

00, 14000, 16000, 1000 20000, 22000,
y ()

25000

2

4000, 6000, 8000, 10000. 12000 14000, 16000. 1000 20000, 22000.
H;

H16-HY
PEAK_74 3m 9120D_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR912813B
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO3 2422MHz

1+2

Horizontal

Peak

Avg.

Date: 20190219

PERK 74

AVG 54

4000 6000, 8000, 10000. 17000 14000. 16000. 18000 20000. 22000,

Frequency (MH2)

£ 03CH16-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL

250

Date: 2019-0241

1300]
1200)
0,
1000]
900
809 PEAK 74
700
600 AV 54]
500 5
400) 1
300 1
200
109

2000 6000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000. 25000

Freauency (WD)

Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector peak
Project 912813
Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 20190219 evel @Buvim) Date: 20190249

1300
1200
ol
1000

904

PEAK 74 809 PEAK 74|

700]

VG 54 609 VG 54

s00]
400 1

200)
100

|
200 ‘
|
[

0
requency (

00, 14000 16000, 18000, 20000. 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000
y (z) H;
Site 03CHI6-+

H16-HY HY
+PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

Detector Peak
Project 912813
Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20190219

PERK 74

VG 5

000

site
Condition
Detector
Project

4000 6000 8000, 10000. 12000 14000. 16000, 13000 20000 22000 25000

y (1z)

H16-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL

Date: 2019.0219

1300

ol
1000
904
804

PEAK 74|

s00)

504
400
300
200
100

Site

Condition
Detector
Project

4000, 6000, 8000, 10000. 12000 14000, 16000. 13000 20000, 22000.
H;

H16-HY
+PEAK_74 3m 9120D_1522 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1+2 Horizontal Fundamental

1 (¢Buvim) Date: 2019.03.25 evel (BuVim) Date: 2019.03.25
1300 1300
1200 1200
1109 ol
1000 f*—’/\ 1000
900 / 00|
500 80 T
4
500 i 60|
s o ot 4 g
509 S00puaae
400 400
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
P eal k Detector :Peak Detector Peak
Project +912813 Project 912813
Sefting 1155 Setting 155
1 (¢Buvim) Date: 2019.03.25 evel (Buvim) Date: 2019.03.25
1300 1300
1200 1200
1109 ol
1000 NAS 1000

p—

900 900
s00) s00)
709 700)

- i w09 )
500 y

i

400

300 300

209 200

100 00

510 2320, 740, 2360, 760, 2400 s 000 w00 w0 A7, 1 2100 200 2800 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
AV Detector +Peak Detector Peak
g . Project +912813 Project 912813
Sefting 1155 Setting 155

TEL : 886-3-327-3456 Page Number : D99 of D124
FAX : 886-3-328-4978
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Report No. : FR912813B

1 (¢Buvim) Date: 2019.03.25 evel (Buvim) Date: 2019.03.25
1300 1300
1200 1200
1100 - 00
o
1000 1000
900 904
300 80 T
700 . 700
500 o] 60 — : —
509 S00fver
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 1500 1700, 2100 200 2800 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 1155 Setting 155
A (@Buvim) Date: 2019.03.25 evel (BuVim) Date: 2019.03.25
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
00 | 609 A 54
500 509 |
400 B
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project :912813
Sefting 155 Sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

1 (¢Buvim) Date: 2019.03.25 evel (Buvim) Date: 2019.03.25
1300 1300
1200 1200
1109 WS ol
- / 0o
900 g 904
700 700
500 et o 60 ]
T SRS B T e etato
500 50.0fimrrmeriAcs e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.25 evel (BuVim) Date: 2019.03.25
1300 1300
1200 1200

600 / L } VG 54
500

N 500 B A ¥ ——
[ —— e T B —————
400 400
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456 Page Number : D101 of D124
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.03.25
1300)

1200)

O™

1000

oy

00 W\V PEAK_BE 74

700 \‘MM

Y ‘M‘“""WMWWM ;
AT

500
400)

300
209
109

(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
T s A
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.25

1300)
1200)
10

1000)
900

s00) S

700 N
500 \m\ G BE 54
500 e T

400)

300

209

109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e, Left blank

Setting 22

TEL : 886-3-327-3456 Page Number : D102 of D124
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - L

1 (¢Buvim) Date: 2019.03.25 evel (Buvim) Date: 2019.03.25
1300 1300
1200 1200
1109 ol
1000 1000
900 904
09 80 PERKL74
700 » 700
500 ,,w«m"m} 60 _‘,) \
B Y em——
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
Sefting 122 Setting 22
A (@Buvim) Date: 2019.03.25 evel (BuVim) Date: 2019.03.25
1300 1300
1200 1200
1109 o)
1000 1000
900 904
809 — 80
700 700
609 e A 54
500 — ——— 504 — ——]
400 g
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :912813 Project :912813
Sefting :22 Sefting 22

TEL : 886-3-327-3456 Page Number : D103 of D124
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.03.25

1300)
1200)

10,0

100 \M’\

oo -

00 Mg,

W PEAIBE 74
700

v

a0l st
50
400

300
209
109

(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL
T o
Peak Detector :Peak Lef an
122

Sefting

A (@BuVim) Date: 2019.03.25

1300)
1200)

B —

1000) i

.

s00) e
700 \
600) R AVG_BE 54|

500 R

400
309
200
109
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
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Detector :Peak
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Setting 22

TEL : 886-3-327-3456 Page Number : D104 of D124
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Horizontal

Fundamental
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Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
| REWHI000.000KHz VBW:3000.000KHZ SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project Jo12813 project o1z813
Setting :155 Setting 155
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
{RBWE1000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH? VBW:3 000KHz SWTiAuto
Detector :Peak Detector Peak
Avg . Project J912813 Project o12813
Setting :155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D105 of D124



ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Vertical
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Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
| REWHI000.000KHz VBW:3000.000KHZ SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project Jo12813 project o1z813
Sefting 1155 Setting 155
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
{RBWA1000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH? VBW:3.000KH? SWTiAuto
Detector Peak Detector Peak
Avg . Project 912813 Project o12813
Setting 1155 Sefting 155
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ssamoncas. FCC RADIO TEST REPORT

Report No.

: FR912813B

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)
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Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1912813 Project 912813
Setting :10 Setting 10
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Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg . Project (912813 Project 912813
Setting 110 Setting 110
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1+2 Horizontal Fundamental
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. oes Loizens Left blank

Setting 110
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L
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Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :912813 Project 912813
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Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 912813 Project 912813
Sefting 110 Sefting 10
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ssamoncas. FCC RADIO TEST REPORT Report No. : FR912813B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
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Setting 110
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
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Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 912813 Project 912813
Sefting 135 Sefting 135
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FR912813B
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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